










PERFORATOR 

BELL SYSTEM 
CODE 

15G** 

15J** 

15K** 

15L ** 
15R** 

15S** 

15T** 

-D -

10678 

BELL SYSTEM TO TELETYPE CODE DESIGNATION CHARTS 

TRANSMITTER UNITS COVER 

TELETYPE BELL SYSTEM 

CODE CODE 

PEX20I**/JM 15M** 

PEX203**1SB 155** 

PEX203**/SA 

PEX203*,CS 15U** 

PEX204**/SB 

PEX204*,SA 15N** 

PEX204**/CS 

COLOR CODE CHART 

FOR PARTS All[) ASSEMBLIES REQUIRING A PAINT fiNISH 

BELL SYSTEM TELETYPE PAINT 

CODE CODE FINISH 

37 AA BLACK WRINKLE 

40 AB GRAY GREEN WRINKLE 

39 AC LIGHT BROWN WRINKLE 

38 AD DARK BROWN WRINKLE 

SUFFIX TO BE APPL.IEO FOL.l.OWING THE PART NUMBER 

BELL SYSTEM ONLY 

TELETYPE 
COOE 

PEXC205** 

PEXC203** + 
115726** 

PEXC200** + 
115726** 

PEXC201** + 
115726** 

WHEN ORDERING PARTS FROM THIS BULLETIN, PREFIX EACH NUMBER 

WITH THE LETTERS TP . 



-1-

10679 

1/'T'TI.S''"'' KE:YBOP.RD /3.19_5€------------------, 

77476 POSTr-----------------, 
4S!I8 NVT 

74S8!J 'TERMINRL &OCK RSSEM. 

~7'1'S~g TERMINRL 8t.OCK 
96884 TERM!. ~t..-----------, 

101466 SCREWr----------, 
<?5Z2? NVT 

7444 POSTr-----, 
45.98 Nl./T 

116.9 
21.91 

SCREW ~ \ 

t.OCK W~SHER l \ 
LINE TEST KEY l 

SEE PAGE 2 

1048 SCREW 
21.!11 LOCK WRSHER 

7<fl52!1 8RRCKE'T 
6746 .SCREW 
Z/.91 t.OCK WASHEii? 

.94Z48 C~St.e Ct.~MP 
1187 SCREW 
Z66.!1 t.OCK WRSHeli 
91727 NRME Pt.RTe 
84408 SCREW 
(TOR 8eU. SYSTeM N~Me Pi.PTE 
SEE CHPRT ON MGE ZB) 
$174.9 CPBLe Ct.AMP 
1187 SCREW 
2669 LOCK WRSHER 

84402 KEY t.eYEP GVIOE 

@sz;o KEY LEVel&' I 
@72.98-4 KEY ..::E.VE.e) l./PPER 

@szog KEY UYE.R I ce-NrE.e 
@72.98.!1 KeY LcYE.R) 

@74762 KEY ..::E.VERI t.OWER 
@7-482 KCY ..::EYE.f! ) 

78075 SCREW 
21.!1/ LOCK WI?SHeE 

48.9.9$ POST 
7004! WRSHER 
21.91 t.OCK WRSHce 
4606 NVT 
KEYTOPS- SEE P~Ge 29 

8.!1.,.!16 SHR~~------__J 

266.!1 Sl./TTER·RV88£E----_J 

6746 SC.f!EW 
21.91 LOCK WRSHE.R 

8!14.94 SPRCER 8~R I..OOP------J 

KEYBOARD BASE 
(TOP VIEW) 

67_,6 SCReW 
,.-----------12191 LOCK WRSHER 

180342 SCReW 
,------- 2191 LOCK WRSHE.e 

?_,8.!11 SHIM ( 0. 004) 

6741/i .SCR£W 
,-------!21.!11 LOCK WR4#£R 

7002 WASNE.Ir 

7_,!J86 SCREW 
,------121!11 LOCK WRS#ER 

8440 WRSHE/i 
7_,1!J2 SHIM 

SPliCING £00 8/i~CKET 
SEc PRGE 6 
~POST 
BZS4 0:/BLF: Ct.19MP 
.35~8 NUT 
7_,!J4~ SCREW 
21.91 LOCK WRSHER 
46274 WRSHER 

8!I07Z SPRING 
1164 SCR£W 
46-10 t.OCK HIASHER 

7_,761 Tli'IP•OTI'" PRWL 
!11120 SPRING 

82..,40 SCiiEW 
21.91 t.OCK WASHER 
700.8 WASHeR 

70.!124 SER/i?ING 
IH-:,___A-~It-------j7.8SOI SHRI'"T 

7.8.,7Z SHIM 

~~~rffR-~~h;,----8~474 i.OCK!NGLEYER 

II 8.34SS KEY t.eYE.E' I OTI'"SeT 
8 84484 KEY ..:EYER) 

II 84.!1.!17 KEY i.EYERI 0 ;&: 

14446 KeY LEYER j :r, :SET 

J...'--=;~=;1;:----t-t----91()(7.!1 .I!ENRT SP~CE E%TENSION 

-~~----------"'!190 SCREHI·NICKcL 

117447'** RET~INING PLRTC. 

C 8$.!176 KEY ..::t:Yc-E' SPPINt; ·l 
(_, Pt.~CCS M~PKEO "x / 

@2565 KeY LEYE-E' SPRING 

80.,o2 scecw 
/1440 ..::ocK WASHeR 

--8.94.9_, SP~CE,f! KEY ..::EYE.e 

4!J-I.!IS SPRCE.e 8~R-SHORT 
(8t.I?CK 8~KcL/TE) 
VS&s 6'.9440 SPRING 

91002 SPRCE.E' 8Rii -LONG 
(SLI1CK 8~Kct.ITE) 
VSES 9!001 SPRING 

8S4.8 SCREW 
(WITH CENTRALLY LOCATED SPACER KEY LEVER) 

21.91 t.OCK WASHeR 

® 
® 

© 

KEYLEVER (WITH DISC) FOR SPRING CUSHION KEYTOPS. 

FOR CELLULOID KEYTOPS. WHEN CONVERTING FROM CELLULOID TO SPRING CUSHION KEYTOPS A 72539 KEY LEVER DISC 
(ONE FOR EACH KEY LEVER) MUST BE ORDERED. THE 72539 DISC IS SECURED IN POSITION ON THE KEY LEVER BY BENDING 
THE TWO LUGS. 

THE 2565 KEY LEVER SPRING IS USED ON ALL KEY LEVERS (EXCEPT SPACER KEY LEVER) WHEN THE UNIT IS EQUIPPED WITH THE PARTS 
MARKED 0 ON PAGES 5 AND 6. 

THE 2565 KEY LEVER SPRINGS IN THE FOUR POSITIONS INDICATED BY AN "x" ARE REPLACED BY 85376 KEY LEVER SPRINGS WHEN THE 
liN IT IS FQLJIPPFrl WITH THF P4RTS MdRKFn ;;:::"\ n~l Pdr.F.,; 

'0 



75437 KEY , TEST - 9 TERMINALS 
(W.E. C0.920) 

-2-

1067B 

84466 KEY, TEST- 6 TERMINALS ,-----------------------------74529 BRACKET 

( W.E. CO. 92A) !----, 
@ 92534 KEY , TEST - 9 TERMINALS 

LOCKING TYPE 
( W. E . CO. 92AU) 

LINE TEST KEY- LOCKING AND NON- LOCKING (PUSH TYPE) 

112670 KEY , LOCAL TEST A)----------. 
(CAM TYPE ) INCLUDES 

114749 CABLE 
111970 KEY, CAM 1--------------------{,A 111262 BRACKET 

( W.E. CO. 531) 

109889 SCREW A}--------------
6746 SCREW 

2191 WASHER. LOCK 
@7002 WASHER. FLAT 

SPECIFICATION 5554S 

112549 SET OF PARTS TO PROVIDE LOCAL TEST ON KEYBOARD 

( SEE PAGE 6 FOR ADDITIONAL PARTS MARKED @ 

@ 106938 SET OF PARTS TO CONVERT THE PUSH TYPE TEST KEY TO THE CAM TYPE TEST KEY 

@ THE 92534 LINE TEST KEY (WE CO. 92AU) DIFFERS FROM THE 75437 LINE TEST KEY (WE CO. 92D) IN THAT IT IS PROVIDED 

WITH A PLUNGER OR BUTTON WHICH NORMALL!Y HOLDS THE CONTACTS LOCKED IN THE "OPERATING" OR "LINE" POSITION 

THIS PLUNGER IS INTENDED TO BE RELEASED ONLY BY MAINTENANCE MEN FOR TEST PURPOSES. 



.3?74 2£".$/.STOR-..20 tJ#.M$ 
(WC". CO. 18S) 

7547'7 2.:s;.sro.e-.sso OHM.sf---------, 
(w.c. CO !8RN) 
( s.:t.t. .sY.sr.:M} 

IZS/37' 

8.3.382 POST J 
6807 .sc.e£w roP 
8414/S couRe 

21.!11 t.OCK WR'5h'C~' I R.or:.-oAJI 
$606 NVT 

Z-478 SPI'ICciP KCY t.CYCA! 
80.3.!1-2 SPRC£"2 KCY i.cV£2 SPIPINIF 

834~1 SPI'IC£"2 81'11P i.O,O.P-------' 

67~6 .sc.ecw 
21.91 i.OCK W,..'Sh'c.e 

-3-
10676 

KEYBOARD BASE 
(TOP VIEW) 

(WITH SPACER KEY LEVER LOCATED AT LEFT SIDE) 

0 

0 

(PARTS NOT SHOWN OR LISTED SAME AS SHOWN ON PAGE 1) 

SHJIIrT 
Ni.!T 
i.OCK WlfSH€/i! 

WJIIS#4"1i! 



1/7'71.5'"* KcYS0.4120 S4S£:'----------. 

1038 ~Cii'EW 
2/!J/ LOCk' WASNEii'~-------. 
7002 WASN£ii' 

741'86 SCii'~W 

f~2 ~~~;_:sHEii' f-------. 
614.33 SHIM 

!142.48 CA4i.E CLAMP-.15t;RAP. 
fJ424fJ CAIJLE CJ.AMP-.218 RAP. 
1187 SCREW 
z"g LOC/(' WASHER 

12SZII 
ZGGlJ 

74805 SCii'EW 
Zts69 LOCk' WA~HER 

.ftEY LEVER !51'/l!IVGS 
{SEE I'AGE 1) 

77698 SCREW 
8-'.355 WASH~R-1'1/JRE 

26C::!I LOCk' WASHEIZ 
zgzz ~o~vr 

674r:. SCREW 
2191 LOCk' WASHERI------.J 
70.SI4 WASHER 

8JJSG 8£ACICET----------~ 

** SEE CHART ON PAGE 0 FOR FINISH SUFFIX. 

-4-

10678 

KEYBOARD BASE 

(BOTTOM VIEW) 

,---------8.3353 CO}J~EN.S~R COVER 

,.------7-'011 C'O}J~£}J$£Ji'-IMF. EACH 

1.74e> XREW 
2191 UX:.ft WASNEJi' 
7002 WA5HER 
91565 $HIM 

838S4 INSl/LIITING CLOTH 

1245 .SCii'~W 
3'-39 LOCk' WASHEii' 

SCJi'EW 
LOCk' WASHEii' 
WASHEii' 

.SCii'EW 
LOCJ(' WA$h'£Jl 

8.3.30.3 SPRING PLATE 

.S598 Nllr 
21!11 LOCI(' WASHEii' 

81755 RESISTOii'-
200 OHMS EACH 

87.385 571i'AP -4 " LONG 
(t"~Z20 V. ONLY) 

83895 CABLE 

(FOR IIOV ONLY) 



/251~8 SCIUW-------------, 

785SO'Y'LEI/ER GL/IOE----------_ 

78SSI SHAFT---------------~ 

1003l(i, SCREW 
ZI!JI LOCK WASHER 

83307 

83308 

83309 CONNECTING 

83310 CONNECTING 

83311 CONNECTING LtNK-•E• 

83312 CO.AINECTING LINK-G. 

@83537 CO.AINECT/NG LINK-'H' 

~ 

-5-
10678 

SELECTOR BARS 

NO.STAMPEO PART 
ON6AR NC/M6ER 

A-1 83314 

A-Z 6.1.115" 

6-1 83316 

6-Z 83317 

C-1 81.318 

c-z 833/IJ 

0-1 8J3ZO 

o-z 8JJZI 

E-1 8JJZZ 

E-2 8JJZJ 

G-Z 8J324 

H-1 8JJZ5" 

H-Z 83JZ6 

10 

SC2EW 
LOCKWA3HE2 

SCREW 
l.OCk'WASHEI? 
WASHE/2 

SCREW 
I..OCK WASHER 

@ USED ONLY ON UNITS WITH 81727 COUNTER CONTROL CONTACT ASSEMBLY MOUNTED ON THE PERFORATOR UNIT (SEE PAGE II) 



' 0 
\( 

'74' SC£'EW 
21,1 i.OCK W19.SHE.Ief--------a;;D 
7COZ WASHEA? 

8~~~-2 Si.IOE Pi.RTE'-------~ 

12€8 SC~EIY-----------------~~~ 

@St65~ V/V/1/EA?SRI. 11A~----------------, 

6814 SC~EW 
21!11 I.OCK W19S#£A? 

-6 -

10678 

r 

67-16 SC£'£W 
'------------1ZISI i.CCK W/9SH£1i' 

7CC2 WRSHcli' 

KCY8CR£'0 8AS£ 
(II()TrcM VIew} 

42866 ll£SISTC£'·~00 OHMS 
(4 7"" • 800) 

{£oC19rEO AS SHOWN} 

7~6!11 £'£Sisn:J£'•!6CO OHMS 
(800- 800) 

(i.ocRrcO Ar OPPOSITE DVO) 

7~,4~ SCii'EW 
A""----------1 Zl!ll i.OCK WI9SHE.Ie 

70CZ WHSHE~ 
814.S.S SHIM 

'----------8.S.S.S4 8/i'ACKCT· £'1t;HT 

@ USED ONLY ON UNITS WITH 81727 COUNTER CONTROL CONTACT ASSEMBLY MOUNTED ON THE REPERFORATOR UNIT (SEE PAGE II) . 

@ USED ONLY ON UNITS WITH 91571 COUNTER CONTROL CONTACT ASSEMBLY MOUNTED ON THE KEYBOARD (SEE PAGE 9). 

@ ADDITIONAL PARTS REQUIRED TO COMPLETE 112549 SET OF PARTS (SEE PAGE 2) 



73$1 CONTACT MOVNTING A$$£M. 
(COMPONENT PART3 SHOWN 

Z407 LOCK WASHER-----------------~ 
~83 0~£/l-----------------~ 

-7-

10678 

=REW 
~------------10~5.!9 8VSHIMJ-8Ai'El/TE 

LOCK WASHER 

~--------·!l~r~~ING 

PO.ST 
.SHIM 

::::~ :;~r t~PJr--------------..<:::--...J~JI ~~~~~=~~1l=IJ::fl:=i!'Tiii:.l'r....._.-..._._ 
CI.VTCH LEIIER 
NVT 
LOCK' WASHER 
WASHER 83349 aeT.ONT 8e4CA(£1"----------~ 

104749 &OCKING PLAT~ 
(INCL/10£5 11~3 SCREWS t ~40 LOCK WA:>HJ""'·" 

8334"' OPERATIN(f LEIIER---- -------, 

~~~--------~~fi2',34 SPRING 
SCREW 
5RIICING 1K1C IJRACKET 
SAI/CIIVG ROO UACKET 

3S!I!I NVT 

.]640 LOCI.' ~~~5N~Rr---------_.-A 74808 81/SHING ~~~~~~~~~~~~~~~~~~':~~~~~~~~;r EXTEN~ON EXTENSION 

XREW 
LOCI:' WASHER 
WASHER 

8!107.J I!XTENSION 
80444 .SCREW 
Z/91 LOCK 

® ,41:>68 ,:sPACING 
@83343 $PACING 

7.JI8 CONTACT LEVER----------------------~ 

84911 CONTACT ~ACKET(!ie£ PAGE 8)----------, 
!IZ170 ~IL71!R ~ACKET(SEE ~GE~)-----------.1 

7.}17 6.l(ACE -------------------.. 

!11/ZO 51'./liNG-------------~ 

"'!14Z SCREW 
,J~O LOCKWA5HERr--------------------------~ 
1/~.JS NIIT 

ZS04 

502 MOI/NTING 57/liP-------------------~ 

!ItS II ROLLER 
IO'Ha5 .!/CREW 

~-----------~C 700Z WASHER 
Z"l LOCk' WASHER 
JSN Nt/T 

,---------------T.J77 LOCKL~P 
.5CREW 
LOCK WASHER 

~----------~;::: ~~:WWA5H£R 
~~----------7385 8RACA!ET-REAR 

~------------G805 $CREW 
~---------------703% PAWL 

C0/1£/l PLAT£ 

CONTACT STOP 

CONTACT 51'1?/NG 

~-----------------·48'81 S~FFENER 

L-----------------7381 CONTACT MOUNTING ASSEM. ----------------' 

"'74f# 5CIUW 
21!11 LOCk' WASHER 

7JJ!I CAM SLEE/IE (FOAr 71/NIT CO~) f---------. 
80!17 CAM SLEEIIE(FORUZ()NITCODE) 

~8 81/TTON-FELT .. g 
804V 5/'RING----------------------------------__J 

7JfJI Cl()TCH-0/li/IEN-----------------_f 

7J89 CLVTCH-0/l!WNG----------------------------------~ 

74001 SHAFT--------------------------------------------~ 

@USED ON UNITS HAVING THE FEED PAWL ATTACHED TO THE ARMATURE LEVER. 

~------21!1!1 N(JT 

8!18!1G OIL CliP 
r---------14810 OIL WICK-FELT 

811!17 NVT 

SCREW 
UXK WASHER 
WASI-IER 

~:S.O-L:740U GEAR-Zt#T( FOR 71/NIT COI)f) 
'4SH GEAR-UT( FOR?.l/l 1/NITCOPE) 

"--------711,.1 81.1.$1-{/NG 

I---------737Z lJEARING Blli/CKcT 

--------1748!11 SHIM!. 00~) 
107112 51-{/M . OOZ) 

(SEE PAGES 12 a 13) 
@ USFn nN lIN ITS NOT HAVING THE fEED P!I.WL ATTACHED TO THE ARMATURE LEVER. 

@ 92511 ROLLER USED ONLY ON UNITS HAVING LOCK LOOP ROLLER ADJUSTMENT. UNITS NOT HAVING LOCK LOOP ROLLER 
ADJUSTMENT USE 7378 ROLLER . 



76J8~ CONTRCT SP~/Na--------------------------~ 

849~4 SP~tNa·r~ONT 

1149~.3 SP.etNa • A'£'19/C' 

866J4 srtrrF:N£:~'------------------------

es.ss sc.e.:w 
~/!II ~CCK WRSHEA'I----------------< 

4166.1 WRSHE.e 

-8-

10678 

~4!1S.2 SC'.e.:w 
8~444 4VSHI#a·4AKEUT£: 

~-------------------dt8G~7 INSV~ATO~ 

'---------------------------81?46 /E~MINRL 

c._ _________________ 89974 CAM PULSING CONTACTS ASSEM. -----------------' 

(OLD STYLE l 

1---------8 17Z6 icRMIN/11.. 

0 

0 SCIUW 

4 1720 CONTRCT SP/2/AJ(; ----------------, 
SI.JSHIN~ 

INSIII..,.iO/l. 

IZOS,4 CIIM TOLLOWEii!. -IU.IIIl.,;:::====~~~~~;~~;;~~~~~~~~~=~=~~ 
ll.OS9S CIIM I"Ot.LOW£'A!.- r!lONT-------

@112128 Cll/"f -"'LLOWC'-'2. eETAINiik! ---------" 

@11~/Z 7' CIIM FO£LOWE:/i! ~lNG.~----------------" 

BS.J, SCii!.liW 
2191 LOCI( WIIIWC~f----------------<""-

oflclo(oJ WIISJ-16 /1. 

II 8Z.S47 I~I.JLIIT0/11. 

c._ ___________________________ 89974 CAM PULSING CONTACTS ASSEM. ----------------------------------' 

THE 
THE 

(NEW STYLE) 

@SETS OF PARTS FOR CONVERTING OLD STYLE ASSEMBLY TO NEW STYLE ASSEMBLY 

106994 SET OF PARTS CONSISTS OF THE PARTS MARKED @ PWS THE 120595 CAM FOLLOWER 

106995 SET OF PARTS CONSISTS OF THE PARTS MARKED@ PLUS THE 120594 CAM FOLLOWER 

(IF ONE PART IS CONVERTED, CHANGE ALL PARTS IN THE ASSOCIATED SET) 

REFER TO SPEC. 56225 FOR INSTALLATION INSTRUCTIONS 

@PARTS MARKED@ ARE NO LONGER AVAILABLE FOR MAINTENANCE. 



8~664 8~~CK~r-~----------------------, 

t/075.3 sc~cw 
8466S 8VSH/NG-8~K~£17"E 

-9-

10678 

~-----------------------------844?~ ~y~~ 

:~~~~~~~~~~~~~~~~~~~~~~l!~~~l!i!!I~~~~~~~~~8~67SCOIVTACrSPIING 
80444 rE~M/IVAL 84!104 CON7"ACr SP~IN6 

8~8!1Z STI.rr£N~~ 

8416"1 PLAT"£~---------------, 829.!10 CONrAcr Sl'".li'ING 

817.11 CONrACr SP.Ii'INIS 
67'46 SC~EW 
21,1 i.OCK WASHE~ 
7'CQ2 WASHEI c_-----------------------------~17.!1.:1 IIV'SVt.Aro~ 

'----------------------------84904 PERFORATOR CONTROL CONTACTS ASSEM. ___________ ___) 

!1167" 

6/662 
4448 
81846 

77.162 ~ESISr0~-460 OHMS(81!LL _.,...,.:~T.,./1111 
82626 1!~51.57"0~- 20 OHMS 

91571 COUNTER CONTROL CONTACTS ASSEM. 
(MOUNTED ON KEYBOARD) 

SC.Ii'EW 
i.OCK WASH£1 

WJIIISH£1 

Ni./7" 
LO&'K WJIIISHEA! 

WASH£.e 

~---------S/67$ COYEI 



93141 S C'-f'EW 
2 19/ ~ OCK WASHER 

700Z WASHER 

1176 SCREW 

2191 LOCK WASHER 

-10-

10678 

'-----------------92224 FILTER UNIT ASSEM. ---------------___J 
(CAM PULSING CONTACTS) 

REFER TO SPEC. 5135S FOR INSTALLATION INSTRUCTIONS 

92505 SHIEL:JIIVG Tl/.9£ ------------.. 
/11059 $C.IUW 

,.-----21!11 LOCK WASHER 

'"--------------- 92222 FILTER UNIT ASSEM. ----------------' 

(KEYBOARD TRANSMITTING CONTACTS) 

REFER TO SPEC. 516BS FOR INSTALLATION INSTRUCTIONS 

rs/733 rli.TER BRACKET:..._-------------, 

I 

I 

96281Y 

L..__---------------92225 FILTER UNIT ASSEM. --·--------------l 
(PUNCH MAGNET) 

REFER TO SPEC . 51365 FOR INSTALLATION INSTRUCTIONS 



1026 SC~EW 
21!11 LOCK WASHER f-------------++--~ 
7002 WA.5HER 

283G .5PRING ------------­

-11-

10678 

7~t; ~CJlEW 

\_.,---------1Ztfll LOCI!' WA3HER 
700Z WA.5HEI! 

J-.>---------64701 COII7AC7' /J/lACK£7 

1174 sc~ewf----------------t. _.----""' 

5g~ Nl/1 ~~~r~~==~~~~~~~~::~~~~~~~~~~~~~~~4/7.J.J tA/.5l/LA7()Jt (S) 
84701 CON7AC7LEVER------------~~~o- 817~ TFRAIINAL 

1/740' COIJTAC/ .5PR!NG ________ / 

1/7407 COI>/7ACT SPRING _______ _/ 

--------417-JZ CLAMP PLAT"E 

74!Ut XREW 
----------l74!1~ 6l/.5HIIIG•6A¥ELI7E 

~-----------------------84757 PUNCH CONTACTS ASSEM. (ANTI-CHATTER)---------____J 
(MOUNTED ON PERFORATOR UNIT) 

IOZ 16 .SCii!E:W 
Z/91 oOCK WASIIER 
7002 WAS#t=li! 

417.33 /N.5l/l.ATOR(S)-----" 

417.JZ CLAMP PL.AIE-----_/ 

tZOG SCReW 
7GZ4t;, 8l/.5HtNG-8AKel. 

90177 PUNCH CONTACTS ASSEM. (PUSH CLOSE) 
(MOUNTED ON PERFORATOR UNIT) 

833{,(.; I'.UD 1'//NC'H ~LECTOI! 
1/GZ SCIIEW 
.Jt;;40 LOCK WASHE/1 

81727 COUNTER CONTROL CONTACTS ASSEM. 
{MOUNTED ON PERFORATOR UNIT) 

8-1700 Pl/NCH CON7AC7'.S 
OPERATING /.EVER 
EXTEN$tON-4AKELITE 

~---------.00 8,-1,7 EXTEN.SIOW·&flt'EL/7£ 
57-10 .SCREW 
Z<IZZ LOCK WA.5HER 
71073 WASHE/2 

COLINTER C01>17ACT.S 
. OPEIM77.VG LEVER 

84"Z £X71!NS!ON·8AKELITE 
~CilEW 
LOCK WA.SHER 
CLAMP PLATE 

.SPRING 

SPRING 

8470.1 UACK£7 

~CREW 
LOCK WA.5HER 
WASHER 

THESE PARTS ARE USED ONLY ON UNITS EQUIPPED WITH A 
L-----------l ONE-PIECE ARMATURE LEVER(INCLUDING SELECTOR FINGER GUIDE) t---------__J 

AND A NON-ADJUSTABLE FEED PUNCH SELECTOR LEVER ) 

(PARTS NOT SHOWN OR LISTED SAME AS ON PAGES 12 a 13) 

@LISED WtrH 7HE 84757 P/INCH CON7AC7.5 A55EM. 

@LISED WITH THE g(}/77 PLINCH CON/ACTS A"EM. 



83921 PEI;!'"ORATvR 
(WITH 12.5418 

Gllll SCREW 
21!11 lOCK 
7002 WASHER 
125,83 £CCENTRIC 
700,g WA$HER 

8.1384 IIACK SPACE 
1174 $CREW 
.J640 LOCK WAS#ER 
.J5~9 NUT 
847.58 SPRING 

8.JJ8t;, /lACk' S~CE 
119t;, SC'lEW 

tU~ZO $TAR 
8~919 LOCI( 
Jt;,04 NI./T 

4338S BACK SPACE CAM------, 

81!;,03 
8!f4J 
ZIIJI 

8J372 TAP£ .STRIPPER 
8$43 SCREW 
Z19/ LOCK WASH£/! 
7002 WASHER 

89498 ARMATVRE LEVER ___ _; 

12S418 SPRING 
8272r.ii SPRING 

8Z7Z7 SPRING ----------__/ 

81601 

74(?!12 SP/l/NG PO.'T·---------_/ 

81009 TERMINAl 
4S4.J $CREW 
Z/91 LOCK WASHER 
7002 WASHER 

~
9/M MAGNET-19 OHMS PER COil ( rOR 110 

ZOOM MAGNET-7S OHM$ PER COIL (FOR 

028 $C/lEW 
640 LOCK WASHER 

24J8 WAS#Eil 

8159t;, SC/CI!W 
238?. lOCK WASHER ~-------..J 
34J8 WASHER 

11/;0 
2 191 
8JJO 

-12-

10679 

..SCREW 

,---------------&'524 $/!UCTQ/l FINGER(t;) 

ARAM71/R£ 
,------------~8~782 SCREW 

LOCK WASHER 

$CREW 
LOCk' WASN£/l 
NUT 

CON1;11C7" LI!Y£/l 
$PiliNG 
~REW 
LOCK WA$HE/l 
BV.SHIAIC 

,---------!1/J;so C-TAt:T OP£/lATING LEV£~ 

,--------!II'U4 $PRING ADJ'I./$TING J.EYE'l 

3CIUW 
LOCK WASHER 

,------1!,15"41 81./.SHING 
.SPA CEll 
NI./T 

.SCREW 
LOCK WA.1#ER 
WA51f£R 

.SCREW 
WASHER 
NI.IT 

SPRING 
SPRING 

5ELEC7lJ/i LEVEll.,./ 

_..---t•r.JJ1~4 SELECTOR LEV£R #z r's 
SELECTOR LEVER~ ~4 

MACKET 

SCREW 
LOCI<' WASHER 

CABLE ClAMP 
-'CREW 
LOCI( WASHER 

LINK EXTENSION(tO) 

/'E£1) NNCH HLEC'flJR LEYER 
SCREW 
I.OCK WASHER 
.SHIM 

ROD 

8150/ MAGNET CORE------- ------_; .SCREW 
~--------4.J.~OLOCK WAS#Eil 

WASHER 
74014 SCREW 
z"g LtJCK 

PUNCH UNIT 

(FRONT VIEW) 

'---------- f.l$r8 .5£LI!~ LEVEll GUIDE 

ALL PARTS LISTED ON THIS PAGE AND PAGE II 

ARE USED ON UNITS HAVING THE FEED PAWL 

ATTACHED TO THE ARMATURE LEVER 

@ LI.s!'"P ON 1./N IT.S HAVING 7HE 102883 PI./NCH CONTACT AND LATCH AS~M. (SEE PAGE 1~) 



63921(~Rf!li~ Fz~%~1N6 PIOSTS)~E PAGE 
815~.1 SCREW 
.JS98 NI/T 
2"1 LOCK 

-13-

10678 

SC/CEW 
LOCK WASH/Hi! 
WASHER 

915./7 A~>,JJrVFTl 

11~9 .KREW ~-----------------------. 

IIISSS CONTACT UACKEl 

CONTACT LE/IER 
$PRING 

~--------------------Jt~;, SCREW 

.1596 NI/T 
Bo?o~ SEr sc~~,., 
6159.1 ARUATI/RE 
/:f'tl'.f6 SCREW 
3'(,;,0' NUT 
81fi05 CHAO CHI/TE 
110434 SCREW 
.1~<10 LOCK WAJHER 

N86S CHAO CHI/TE -----------------. 

89./99 SELEC"mll FINIGER 
854.1 SCREW 
2191 LOCK WASHER 

/If#/ 
2/flf 

8/Sf/7 6/lACKET 
81657 SHIM 
8539 .SCREW 
2191 LOCK 

3598 NI/T 
2191 LOCK WAISh'ERf----------.. 
81638 COLLAR 

73482 
823fl2 

1.2/'1~ TAPE 71!'NSION 

LOC.It' WASHER 
.61/31-/ING 

tNSI/L.ATtJ/1 (~} 

-'CREW 
61/6H1Nti-IIAKELITE 

CLAMP PLATE 

CONTACT SPRING 

CA8LE CLAMP 
.SCREW 
LOCK WASHER 

t1CREW(2} 
LOCK WA$H£1Z 

NI/T 
LOC¥ WASHER 
WASHER 

~~--------+-------~---------~,-~·~ AR~TI/RELEVER 
~0~7q SPRI/1/G------------------~f-~ li'O£LEil FORK 

li'OI.LEil 
359!1 NL.IT 
.3~0 lOCK WAISh'Eili----------
IZSO// WASHER 

I!Ot.83 .FEEtJ ROLL -AOVANC£0 
1/ubEJZ FEEO ROLL-STRAIGHT 

PUNCH 8lOCKfAs3EM.) 
SEE MG£ IS I'Oil COMPONENT PARTS 
IZGfl SCR<!W 
Z/9/ LOCK WASHER 

2410 TAPE Gl/10£ 
125/l, SCREW 
2<122 LOCK WASHER 

I!Ui9 
U91 

SPRING 

~5lni=~~~ 
C::::===~==;::=;;;;=t------- 7.U8t STI/tJ 

PUNCH UNIT 
(TOP VIEW) 

ALL PARTS LISTED ON THIS PAGE AND PAGE 12 

ARE USED ON UNITS HAVING THE FEED PAWL 

ATTACHED TO THE ARMATURE LEVER. 

SCREW(!} 
LOCK WASH<!Il 

CA8L.<! CLAMP 
SCREW 
LOCK WASHER 

NI/T 
LOCK WASHER 
COLLAR 

6/IACKET 
SCREW 
LOCK WASHEIZ 



84484 8RCK SPRCt: PRWL 
847.5"8 SP~ING 
1174 SC'If?EW 
4640 <.OC.t' WRSHEif? 
4S!J!I AIVT 

86!1,;!0 STR.l! WHEEL 
4604 NVT 
86!11!1 i.OC'K PUIT"E 

976!/G TAPE S'TRIPPER Pl.A 
{])99985 TAPE .ST.I?IPPER 

~
96871 I)Ei£NT i.EVEif? 
.!Ui87A? R0<.££1€' 
1!5939 ..IOVIf?NAL 

I3S99 NUT 
l3640 LOCK WRSH£~ 

9/ZOS I)£TENT" ASSEM. 

7$.!1_,6 T"HVMB NV1" 
.ss9s Nvr 
.976.!19 SPR/Nti POST 
74700 SPRING 

.97643 I'"E£1) PAWL 
IZIS SCif?EW 
4S!fl8 NVT 
Z/.91 LOCK WASH£R 

8S44 SCREW 
Z/.91 I..OCK W..~S,'f'eJE'!---...J 
7002 WI9SHE~ 

7469.2 SPif?ING 

8160.!1 TERMINRi. 
8S44 SCREW 
Z/.91 t.OCK WASHER 
?OO,Z WRSHER 

~
19/M MAGNE:T" 

IOZ8 SC~£W 
,1640 LOCK WR.SHER 
.2448 W19SH£',1f?·8RIISS 

81$.!16 SCif?CW 
$438 WRSH£,1f? 
.2.18.ti! I..OCK WJ'ISi'I'D:'I 

81$01 

8!1963 
1160 SC'~EW 
8330 WASH£R 
.2191 I..OCK WIISHE,e 

74014 SCREW 
Z6111!1 i.OC'K W"'~.SJ'iE.fi! 

-14-

10678 

SP.E'INti POST 
SP~IN<i 

ECCENT~IC 

WASH Elf? 
sc.eEw 
WASHER 

i.OCK WRSHEif? 
ARMATl/RE 
SCREW 
<.OCK WASHER 
SEi.EC'TO~ l'"/lt/G£R (&} 

SCREW 
i.OCKWASH£1€' 

CONillCT 0&'£/Mi/Nti Ln€£ 
COit/7'ACi OPO!'AT/NG /.EYER 

S.!'LECTO~ i.£Y£R ~ 
S.!'L.!'CTO~ UYER *:2/#,s­
S.!'Lt:Croe t..l"Y£e'41~ 

1../NK CXTCNS/ON·LIPP£e 
1./NK l"KTl"NS/ON·I..OW£e 

sc.rrw 
I..OCK WRSHE,If? 
WRSH£~ 

/.INK £XTEN.S/ON 

.rE£'0 PUNCH 
.SEi.£C'TOR i.EY.£2 

SCREW 
LOCK WRSHE.e 

.SHIM 

BEAif?l/1/ti ROC 
SC~£W 

114.9 SC.f'£W 
'-------14640 I..OCK WASHER 

W19.S#E2 

PUNCH UNIT 

(FRONT VIEW) 

ALL PARTS LISTED ON THIS PAGE AND PAGE 15 

ARE USED ON UNITS NOT HAVING THE FEED PAWL 

ATTACHED TO THE ARMATURE LEVER. 

@vsEP ON (/N/TS HAVIN(l THE !0248J PVN'Cif CON7AC7 AND LATCH A35EM. (SEE PAGE!(,) 



81605 CH-40 CM.ITE 
1104:34 SC.c'EW 
.36_,.0 LOCK W.4SHE.c' 

80706 SET SC!i!EW 
81594 ARM.4TVRE 
t.rl'-18 SCREW 
.3G">O«. A./UT 

Pf./NCH 8£0CK (ASSEM) 
(SCE" PAGE I'T ~OR 
COMPO/VENT P.4RT.S} 
1.269 SCREW 
.C/91 LOCK W.4SHER 

.6598 NUT 

.21.91 (.OCK IW?S)'(CJE'I----, 
S/6.S8 COLLA.€ 

7.1.,8.2 
8.2.192 

12199S 

110974 

45!1.9 
.1640 
li!..S0/1 

97'6.6/ AC!o/1./ST/Nt# 8.€ACK£"T-

117!1 .SCReW 
.21.91 t.OCK WASHER 
7001 WASHER {t.INOE£' 976.!JV 

/S/688 SC.c'EW 
35!19 NVT 
.!1640 LOCK W.4SHE".€ 

976.!18 l#f.//OE 

8S4.1 .SCREW,,~~S~i£~'~----~ 
ZI!J/ LOCK l-1 
700.C W.4.5H£".€ 

f/O~f13 ~EEOROI.L-AOI/ANCE r££0 
110158Z r££0 .c'OU. ·ST.c'Ai ti#T 

-15-
10678 

PUNCH UNIT 
(TOP VIEW) 

~1570 PVNCH a:JNrAC'T ASSCH. 

10.26 SCReW 
~------------l219/ LOCK W~SHEL 

7CO.Z W~SHER 

CONT~cr 111.4CKEi 

!IISS6 CON1"AC7' t.CY.ER 
1'!165 SPRINt# 

.--------1116/ .sc.ecw 
11!11 t.OCK WASHER 

8V.S.H/NG 

r------~17.;'4 INSVLRTr'R (6) 

7'E.f'MIN.4L 

SCREW 
81./SHIN6-8AKEt.ITE 

CLAMP Pt.ATE 

CONT.4C7' SPR/Mi 

I.ZIZ44 CABLE Ct.RMP 
'--+------l/187' SCRew' 

9 LOCK WASH£e 

1----84470 EXTENSION 

SCREW(!) 
LOCK WASHER 

IZIZ<I4 CR8LE Ci.AMP 
'-------11187 SCREW 

t.OCK W~SH.E.l! 

Jl,g.1187 RErAININ6 8Jlt11CK.ET 
1/S,g SCIEN 

'-----------1.1.40 LOCK Wtii.SH.ER 

IZSOI/ WRSHE.Ii! 

2410 SP.tl!N6 
L---------------------~astz' sc.eew 

LOCK W.4SHDit 

8!149.11 SEL£CTr'JE' ,lf"/Nt;.E.e 
tFI./IOE 

8644 SCI&W 
21!11 t.CCK W.41HE.e 

ALL PARTS LISTED ON THIS PAGE AND PAGE 14 

ARE USED ON Ui~iTS NOT HAViNG iHE FEED PAWL 

ATTACHED TO THE ARMATURE LEVER. 



!ltoo sc.env 
Z/91 L.OCK WRSHE"A! 
700JZ WRSHEA! 

104511 

7041~ 

-16-

10678 

~288$ PVNCH CONT~CT 
,/1NO iATCH -".SSE"M. 

102886 L.~TCH i.E'J/.:R 
,------------------------~9~631 8VSHIN~ 

85~4 SCRE"W 
i.OCK WASHE'R 

.SCR£W 
i.OCK WASH£"-€ 

WASH£"-€ 

IJI!J.IUI,"'A AIII71-CH~7'TDC' UYE.e 
SCRE"W 

t:.OCK WRSHE"R 
NUT 

CONT~CT 8-C'~CKc'T 

IN.SVi.~'TOR (!} 

.------------"'2,1/9 7 S'TII'"I'"E"NE"Je 

.-----------~~17.:<!6 'T£A!MINRC. 

INSVI..R'TOJi! (~) 

Ci.RMP Pi.~/£" 

SCii!£W 
8VSHING-CMKE'U'T£ 

CONTRC'T .SP.€'/NG 

CON'T~CT SPii!ING 

SCRe-W 

rr==~~~~~~~~~lJ~:==t~r---~~~~~ NV/ 
i.OCKW-".SHE"R 

'r-----l--~ 

SCRE"W-At:J<IV.STING 
NVT 

i.OCK WRSH£R 

103531 INSI.ILRTOI! ___________ _/ 

,{/o.zs SI:I£W 
L~t:..SD WRSII£1! I U.#SS 

7~/17 T£1tMINRL. ~OCK RSSE/18~ v----------' 

THESE PARTS CONSTITUTE THE POSITIVE ACTION PERFORATING FEATURE-----------' 

L------103551 SET OF PARTS TO PROVIDE COVER LOCATING STOP AND TERMINAL BLOCK GUARD 

(PARTS NOT SHOWN OR LISTED SAME AS SHOWN ON PAGES 14 a 15) 



@ 

® 
© 

-17-

1067B 

81793 GUIDE AND DIE PLATESl STRAIGHT FEED r--------5740 SCREW 
(FITTED TOGETHER) ) 

81797 GUIDE AND DIE PLATES] ADVANCED FEED 
.< FITTED TOGETHER) ~-----125422 DOWEL 

81515 PUNCH HOLDER 

WEARING STRIP-
STRAIGHT FEED 

75121 SHEDDER WEARING STRIP-
ADVANCED FEED 

77984 GUIDE PLATE -STRAIGHT FEED L--~~==~;;;;~~ 
81514 GUIDE PLATE-ADVANCED FEED I 125421 DOWEL 

5740 SCREW 
77983 FEED PUNCH -SMALL (FOR 81792 a 81796) 
8950 0 FEED PUNCH-SMALL (FOR 89504 a 91114) 125493 CODE PUNCH-LARGE 

~
@ 81792 PUNCH BLOCK ASSEM. - STRAIGHT FEED 
@ 89504 PUNCH BLOCK ASSEM. -STRAIGHT FEED 

L_ __________________ ---1 @ 9 I I I 4 PUNCH BLOCK ASSEM. -ADVANCED FEEDII----------------------' 
@ 81796 PUNCH BLOCK ASSEM.- ADVANCED FEED 

(OLD STYLE PUNCH BLOCK) 

GUIDE AND DIE PLATES! ADVANCED FEE~ 
(FITTED TOGETHER) ) 

81797 

GUIDE AND DIE PLATES]STRAIGHT FEED 
(FITTED TOGETHER) ) 

81793 5740 SCREW 

125262 SPRING ~-------------- 125422 DOWEL 

1----------· 110733 PUNCH BLOCK 
110901 RETR ACTOR PLATE 

77983 FEED PUNCH (FOR 11020 + 112644) 
89500 FEED PUNCH (FOR 111022+112646) -----__, 

@-111020 PUNCH BLOCK ASSEM.-STRAIGHT FEED (REPLACES 81792) 
@-111022 PUNCH BLOCK ASSEM.-STRAIGHT FEED (REPLACES 89504) 

@112644 PUNCH BLOCK ASS EM.- ADVANCED FEED I REPLACES 81796) 
©-112646 PUNCH BLOCK ASSEM .-ADVANCED FEED (REPLACES 91114) 

(NEW STYLE PUNCH BLOCK) 

PARTS MARKED@ ~RE NO LONGER AVAILABLE FOR MAINTENANCE. 

· 5740 SCREW 

CODE PUNCH (5) 

THE 111020 OR 112644 {FORMERLY 81792 B 81796) PUNCH BLOCK ASSEMBLY IS USED WHEN THE UNIT IS EQUIPPED WITH THE 81591 ARMATURE LEVER. 
(SEE PAGE II) 

THE 111022 OR 112646 {FORMERLY 89504 6 91114) PUNCH BLOCK ASSEMBLY IS USED WITH ALL ARMATURE ASSEMBLIES THAT INCLUDE THE 89499 
SELECTOR FINGER GUIDE I SEE PAGES 13 AND 15) . FOR IDENTIFICATION THE 111022 B 112646 {OR 89504 6 91114) PUNCH BLOCK ASSEMBLIES 
HAVE AN "x" STAMPED AFTER THE SERIAL NUMBER. 



97'~~.2 8i/MP~R-i.Eil/H£Rr/z• 
10.28 SCREW 
909$/ i.OCK WR$H£R 

8/S.f/.2 8VMPER·LERT'HER(fi;;;,;;;;) 
1168 sc.e~w 
46~0 LOCK WI9SHER 
.20~4 W/9SHEIZ 

.2.!1.2.2 LOCK WRSH£.€----.../ 

459$ Ni/7''--------~ 

SIS.!JI SCREW-t.£1'"/'-------' 

89~9.2 SCREW•t.£Fr~---------_J 

87'~87 RESIST'OR SRilCKEi''-------.. 

87'~77 RE$/S/OR·/000 OHMS'-------

85~9 SCR£W 
.21.91 LOCK WRSHER 

1.297' SC'R£W 
36~6 LOCK W19SH£'R 
.3-9.!18 WI9SHER 
89969 W/9SHER·81lKEI.Ii'E 

-18-

10678 

i.OCK WI9SHEA! 

NV/ 

'----------86468 SCR£W·RifiHT' 

/ltJ</34 SC'R~W 
~----- 46<90 LOCK WI9SHER 

'-----------------FOR 220 VOLT OPERATION---------------___J 

99947 'roOL (FOil CL.EAN/).11; 
Pt/NCH 8/.0CK'S) 



74?.20 

787~6 

S~75 

787~.:1 

787~~ PISTON 
787-9.5 CRP 
787"18 SP~I.IIIu 

1160 sc~cw 

Z/9/ LOCK W/IS#£R 
8~~0 W/I$N£,f' 

1161 .SCREW 
Z/91 l.OCK WRSH£.2 
84~0 WRS#£.c' 

7618 

78727 L.RTCN 8A.!"/I,:"K<~T-. 

1161 .sc.ee-w 
Z/.91 L.OCK WA'SH.'C.f'r--. 

7'8728 

78729 

IZS/7" 

78742 

7'4614 sc..ecw 

-19-
10678 

.9640 'OCK WASH£21-------------------' 

JZ.SO/ I WASNe,f' REAR VIEW 

0 

/NDIC.i!1TOI!----------~ 

scrsc~~"W------------J 
TOP VIEW 

sc.ecw 
LOCK W.4.$H£.€ 

sc.ecw 
FLI'lT WRSH£R 

787$8 CONTRCT 111SS£M 

COAIT.&1CT SP.c'IM1 

CCJIVTRCT SP.eiNG 

TCRMIN.Ri. 

8.eRCKET 

/N.SVL-"1/0Ai' 

41742 C''RMP Pt.R'r£ 

SC~£W 
l.OCK WI9S#£,e 
8t.ISN/Nu•8RK£/.17l 

1161 SC'#CW 

I( '~~F1tlf--j8!1!/0 W19.SH£".2 
~ L.OCK WA.SH£2 

0 

C'ON'!i4CT L.CY£.2 

SCReW 
{.OC'K WASNC".c' 

C'ONT.&1CT C.i!1M 
720 SCReW 

.SCREW 
'OCK W.4.SN£.c' 
NVT 

.c'£l.eA.Se L.£/I'C,e 

L..RTCH PRWi. 
SCREW 
W.4SHCIC 
Ill tiT 

FL /JT W>lS"'."P 
SPRCCA! 

T£-eM'IN/9..:: G'V.4RO 

SCReW 

.rEED PAWL. 

.sc..ecw 
(.0CKWA$H£1! 

AIVT 

83437 COUNTER MECHANISM ASSEM. (EXCLUDES PARTS MARKED @) 
(FOR LEFT OR RIGHT HAND MOUNTING) 

@ PA,f'T.S A.c'£ t/S£D C'NL.Y WHCN 
COUNT'C..e MC'CH/11111/SM ··4S.S£M. · IS 
MOC/NTED ON 'THe l.L'I"T NAND SIC£. 

(OLD STYLE) 



'z.szz**C()()NT~~ COJI£.€-------------

S/766 lf!ETI'f!NIN~ ,e;;v~ f-------------... 
S/765 P-4.0, r.:t.r 

81764 GLI9Ss------~ 

1'"0-€ COi/IVTE,e MECHI'f!V!SM 
,<?SS£M. I (SEE PI9GE /9) 

81770 SRI9CK&T-I?K;HT 

S/772 8//S#/MS-RUtJtJE/2 

83.357 COLJNTER SRRCK£7 

9Z521 ** CDUNT£1( 

1245 SCI?EW 
~1.3~ LOCK WASHEI? 

@ 8.544.2 CI98L£ Ci.-4MP-i.ON6 

IOS'11Z. t.OCK WI1SH(fl 

-20-

10678 

FRONT VIEW 

7~894 .sc-eEw 

7<54~9 Bt!MPE~:~UBB!R 
A /04dZ8 .SC!!~w 

IZSO!I WASIIER 

r---+----cs/772 8//SHING-RUtJtJER 

,------81771 BRAC-YET-L£f"T 

SCREW 

IIGS .SCREW 

817<G9 PI"1C-rELT 

116.9 .SCREW 
.219/ LOCK WI"1SH££ 

t---- ~Z/77 ** SWIELD 

l..r!2S .SCREW 

S4SS W1"1.SH£/C 

\ 

'-------~'11 .3~3~ LOCK W19SH£/C 

!Z,??C. LI9MP SOCK£T 
1'1 

[
125404 L1"1MP-R&C-I!O J/. 

'------------1 84041 LI9MP-REC--<?20 V 
USED ONLY WHEN COUNTER UNIT IS MOUNTED ON THE RIGHT HAND SIDE 

!!1.9871 C"Oi/NTEIC e,e,<?cKET"---------. 

GSII .::.·c,eEW 
ZI!J/ i.OCK 11/1"1$HE£ 
.904.21 SP,<?CER - /C&,<l/C 

.9.2-<!04 CP8i.& Ci.l'fMP 
1187 .SCR£W f-------1-~.....-
.266.9 LOCK W19SH&/C 

ti58!0 SCREW J i 
266.9 i.OCK W,<lSH£R f------••-.;;;;;;::0 
99878 Ci.,<?MP 8//SHING 

80rrflrrf14 .SCREW 
'---------j219/ LOCK WI"1.S.HE-€ 

FRONT VIEW 

USED ONLY WHEN COUNTER UNIT IS MOUNTED ON THE LEFT HAND SIDE 

**SEE CHART ON PAGE 0 FOR FINISH SUFFIX. 



t!/.2~1-Z HINGE BRACKer 
84885 NV7" 
21~1 LOCK WASH£'£ 
700.2 Wlf?SHER 

~~Z4 SCReW~---------------. 
11043.5 NV7" 

82<1114 STOP ARM·I""RONT'-----------, 

BOB~ /RST£,YIN~ ..57~/P-------~ 

82~1~ DE"reN7" KN081--------
2 /91 UJCK WASHER 

107-2 THVM8 SC.l!EW-----~ 

80B7o•w GUlSS RRI(. · LUT 
BOB ¥9 .,, GLRS.S RRIL • 8 /G!IT 

IZ.51Z4 

80985 .SCREW 
80~8 6 LOCK WASHER 

84885 
1'60.9.!1 

82411 H/Nt;E 8RIICKET 
84845 NV/ 
2191 I.OCK WASHE'A! 
1'00-<! WASHEA! 

8Z404 RETAINING SPRING 

8240SL Plf?O•I'"IlONr 
82410 RE/AINI.I'/<3 SPRING 

-21-

10678 

82~1$ C'OVCR DETEN'T SPRINt? 

8$88.5 NV7" 
~------------~21.91 LOCK Wlf?SHE,f! 

RIGHT SIDE VIEW 

700-<! Wlf?SHeR 

1040 SCREW 

r-----------"""4~46 WASHeR 
4598 NV7" 

84685 NVr 
7609.9 WASHa 

808?5 .STOP ARM·REIIR 

IC40 SCReW 
4~.98 WRSHeR 
4598 NVT 

82~C-2 PAD•REAR-VPPER 
8.2~0.11 Re7"AININCi SPRING 

SCREW 
i.CCK WASHER 

Nvr 

NVr 
I.OCK WASHJ!~ 
WASH£~ 

84885 NV7" 
2191 LOCK WASHJ!,f! 

82~05 RE"rAIN/NG SPRING 

PAD - LOWER llEIIIl 
RE/IIINING $PRING 

PERFORATOR TRANSMITTER COVER 

(OLD STYLE) 

88876 LIICING-SROWN 
88877 i.ACING·8LIICK 



82332"*LINE Tf:ST KEY MOR -

COPPCA: PL.tllTELJ------,', 

!O~LJO!J 11/RME Pt.RTE (RSSEM.) 
(WITH 916~1 WINDOW) 

/0~~.96 .SCRCW 
1/i!.~Z7 NVT 

8/C'.tllSS------~ 

T.:IB !1~ NfllMe Pt..tllTE 
876.96 SCREW 
11.2~Z7 NVT 

BRASS---------~ 

78281 NAMe PLATE 
8763G SCREW 
11Zt..z7 NI./T 

COPPER PLATEO~ 
101884 NAME PLATE 
IOZIZ7 SCREW 
1/2~Z7 NVT 

101492 H TAPE REEL BRIICKET -----< 

6810 SC12EW 
Z6G!il LOCk' WA.3HcR._ _______ +__/ 
112'-26 Ni/T 

-22-

10678 

i
/0,22.96 SCREW-a:;,.,PCE' .Pt/ITEO 

0- 112~21 NVT 

1-"-----------j//8.:18$- COVER PL.tllTE-

SRRSS'----------, 

8.2728 NRME PLRTE 
~---1--------!876.46 SCRCW 

1/.!~27 NVT 

82729 NAM.£' Pt.I?T.£' 
_.-------!111---------! 876.$6 SCREW 

112,27 NI.IT 

8RI?SS-----------~ 

8.SiJ77 N.tllMe Pt.RTE 
876.56 .SCReW 
II./!I{.Z7 MIT 

COPPeR Pt.I'1Te0

4 /01879 NRMe PLATe 
10.2127 .SCReW 
/12,27 NI.IT 

LOWER FRONT VIEW OF COVER 
(OLD STYLE) 

~------------~8887~ LACING-BROWN 
88877 LACING- 8LACk' 

I/S?..!'J*I'rz7RN AC'CVMl/lA77Nii 
SHELF A~SEM 

SC2EW 
LOCK WA$HcR 

..... 
r----------+- 1/7.951 8RACit'cT 

...... 
117.90 7 SH/ELP 

LEFT SIDE VIEW OF COVER RIGHT SIDE VIEW OF COVER 

iki~S FIIST.N/11(; STRIP 
(lltYNR C~VER uq} 

11708()*,. Gt.ll.SS RPIL- (.EFT 

8098S SCREW 
80986 LOCK WASHeR 

r-----------7467$ TeARING eOGE 

.---------------! 107.#' 7"Hl/M8 .SCREW 
7~674 Nl./T 

11707f*CLIISS !fRIL- R!Gf./T 

'-------\ll-------74tf.48 GLA.SS-41j•h'IGH 

UPPER FRONT VIEW OF COVER 

(sHOWING PARTS REQUIRED FOR METAL TEARING EDGE) 

**SEE CHART ON PAGED FOR FINISH SUFFIX. 



/Z497.S BRCK SPRC'e,e------------------. 

Gi.ASS'---------------, 

GLASS RAIL 
STRIP-rEi.T 
/ViiT 

i.OCK WRSHe/e 
WRSHe£ 

84053** Pti?FOR!iTOR UNIT COV£R---------~: 

-23-
10678 

/Zt/975 8.4CK SPACC£ ----------------c=:J 

IO.SCJ .SCReW 
Z/.91 i.CJCK WASHc.tef----------------< 
'S98 Nil/ 

( 8.3424 TRPc Gii/£Je 
I i11017 .sc.eew 

r--------------iZ/.91 i.OC'K WASHeR 

817.34 Ci.AMP PLATE 

(

f/(<,0 
Z/.91 
7CJCJZ 
.35.98 

SCReW 
i.CJCK WRSHe£ 
WRSHee 
NUT 

'--------{A 8.3'11.3~ CI(ANN't::L-.RVB8cR 

r----------8.34.3~ BRACK~ 

/Z.Sa, NUT 
,ll-----------__..jz/.91 i.OCK WRSHc£ 

SECTION AT "A"-"A" 

L-----------------------------115 7 63** PERFORATOR UNIT COVER ASSEMBL Y------------------------__l 

@ NOT INCLUOEO WITH 115763** 

USED ONLY WHEN COUNTER UNIT IS MOUNTED ON RIGHT HAND SIDE 

1048GS"*PcRFORA7DR ANO COI/NTER UNIT COVER---------. 

8.3428 GL.ASS £Ali. 
/0/476 .ST/eiP-re/.7" 
IZ.$&35 NL.IT ~--------J 
3~40 i.CJC'K WR.SHciC' 
0.34 WASHeR 

865.91 .SCRC/11 
_,----------iZI91 I.OCK WASHeR 

.!15.98 Nt/7" 

11~0 .SCReW 
7CJCJ2 WASHeR 

-------iZ/.9/ i.CJC'K WASHciC' 
.95.98 IVVT 

'------9.988-Z CHANNel. -RiiBBele 

L---------------117750** PERFORATOR AND COUNTER UNIT COVER ASSEMBLY----------------------___.1 

USED ONLY WHEN COUNTER UNiT iS NiOUNTED ON LEFT HAND SiDE 

**SEE CHART ON PAGE 0 FOR FINISH SUFFIX. 



93743*10 LID- FRONT 

1·04990 GLASS 

80876 STRIP, FASTENER 

80870** RAIL, GLASS-LEFT 

80869*it RAIL , GLASS-RIGHT 

1162 SCREW 
3640 WASHER,LOCK 

104572 STOP, BRACKET 

107303** DOOR,RANGE FINDER 

125011 WASHER, FLAT 
3640 WASHER, LOCK 

125235 N.JT 

119639** BUTTON,PLUG 

82'332** DOOR,LINE TEST KEY 

7002 WASHER,FLAT 
2191 WASHER,LOCK 
3598 NUT 

104867 CLAMP,SPRING 

-24-

10679 

0 

\ ' \ ' 

LOWER FRONT VIEW OF COVER (NEW STYLE) 
(SEE P/llE 22 FOR PARTS NOT CALLED OUT) ( r~ ~ ~-~:~;.~:1 r ~ l 

ii ;r ;til ~ 
: i r r ~ 
I • 

·ttY-"-"-~ y~: =- _:,: ='-'t> 
i_ ___ _ ------

I 

83572** PLATE,PAPER GUIDE 

87979** LID - TOP 

87980** LID -REAR 

120498 RETAINER,CARD 

1162 SCREW 
3640 WASHER,LOCK 

110435 NUT 

74825** STRIP, PAPER SLOT 

117370 HANDLE,COVER 
1093 SCREW 
3646 WASHER,LOCK 

44048 WASHER,FLAT 

o--118485'' PL/\TE,SWITCH 

0 

105024 PAD- FELT 

104868 GLASS 

104865** PERFORATOR AND COUNTER UNIT COVER (NEW STYLE) 

(SEE PIIGE 23 FOR PARTS NOT CALLED OUT) 

83901 PLATE,DIAL 

1163 SCREW-----------._ 0 

83926 POINTER, INDICATOR 

73894 SCREW,SET -·---------------

COUNTER UNIT 
BOTTOM VIEW AS VIEWED FROM FRONT 

**SEE CHART ON PAGE .0 FOR FINISH SUFFIX. 

78469 BUMPER,RUBBF.R 
~----~104828 SCREW 

125011 WASHER,FLAT 



-25-
10678 

..... 

8~89 'rAPE QErAI#Eil----------L ___ _:~~.)P~---_.JJ 

1207 $CQ£W ----------../ 

83392"'* Till'£ /l££1. COIVTIIJ/K'~----------7'? 
(Wml HOO.<II) 

3SSSI SCQEW 
t669 £0CKWASH£Q'~-----------H~~--~ 

1/ZU. IJI/T 

8543 SCQEW 
2191 £0CK WASH£111------------, 
M98 AJI/r 

!!5726** TArE 

**SEE CHART ON PAGE 0 FOR FINISH SUFFIX. 

REEL 

~-----8~8 ra£EQ-WOOD 

7S087 SCQEW 
7037 5PAC£Q (NTWEE# 

8fi08S AIJD 83!?.?) 
7DD2 WA5H£Q t 
2191 £0CK WA5HER QEA/l 
2!n9 AJvr 

,.------83390 TAP£ TEIJ.SIO# SP/llllfi 

"'-----------82281 61.1/D£ 

1'\flt.U"'\ 1""'1"\II.ITI\IIur-n 
Ml\11..1 VVI" I "'"'11\ILf\ 

II,...,....- ... ,..., ' ' 
"'"'•·hJL..I¥1L)LI 



-26-
10678 

.-----------8.5141 STOP Pt.RT£" 

.----------8.5/S ~~LE~·BLOCK 

8S~ MESS~£ LIN£" 
GL/10£ RSSEM. 

101275-WALNUT 
L-- --- -------A 101276-BLACK GLOSS 

{ 

COPYHOLDER-6"- ASSEM. 

91752-BLACK WRINKLE 
I 0 1868-LIGHT BROWN WRINKLE 

(OLD STYLE ) 

@ NO LONGER AVAILABLE ' THE OLD STYLE COPYHOLDER PLATE IS NO LONGER AVAILABLE. WHEN IT BECOMES NECESSARY TO REPLACE 

AN OLD STYLE COPYHOLDER PLATE, A NEW STYLE COPYHOLDER PLATE, SHOWN ON PAGE 27, ALONG WITH ONE 110920 ROO, ONE 2191 

LOCK WASHER AND ONE 3598 NUT SHOULD BE ORDERED INSTEAD. 

COPYHOLPEte 

746.9€> -W~LNUT 
748.37 • BLRCK GLOSS 
91-21/-BLRCK WR!NKI..C 
I050Z6-LIGHT tJROWN WRI!<Ik'LE 

3606 NUT 
21.9/ LOCK WRSHCR 

IZS/<1.3 .SCReW-NICKEL 

1027$3 SCReW-BLACk' N!Ck'EL 

RIGHT HAND OFFSET 

,..------------747",.5 STOP PLRT£" 

r------8SIS .riLI..ER BLOCK 

7479,2 MESSRGE t.!NE 
GLIIPC ~SSEM. 

BRRCK£7" 
8RRCKCT 

67.948 8~RCKCT (W17H ~00}. 
7"~797 BRRCKET (WIT# ROO 

/Z94 SCREW-NICKel.. 
102044 $CREW-&ACk' 1./ICk'EL 
46~0 I.(JCK WRSHEte 
/ZSZ~ NUT 

COPYHOLDER-12"-ASSEM. 

74794-WALNUT 
7483 I -BLACK GLOSS 
91210-BLACK WRINKLE 

102446- LIGHT BROWN WRINKLE 

(OLD STYLE) 

@ NO LONGER AVAILABLE ' THE OLD STYLE COPYHOLDER PLATE {WITH EXTENSION) IS NO LONGER AVAILAEl..E . WHEN IT BECOMES NECESSARY 

TO REPLACE AN OLD STYLE COPYHOLDER PLATE (WITH EXTENSION), A COMPLETE NEW STYLE 12" COPYHOLDER (WITH EXTENSION), SHOWN 

CN PAGE 27, SHOtiLD BE ORDERED INSTEAD. 



47'.!144 

7~7'.94 MC.S.!IAtiC 
(.INC t;Vt.OC 

tes~ .sc.ecw 
.96~0 (.OCK WASHCitf-----fiHI---,. 

"85 NV!" 

-27-

10678 

LEFT HAND OFFSET 

'-----7/,Z~iO W19SHC.e 

,'------10~4~1 WASHCie-C//P 

~~-t-----/OJ8GJ NVT-WIIV~ 

~---------,/0~4$? 4.eACKC7 

L--~---------- 136 092** COPYHOLDER ASSEMBLY - 12"--------------__~ 

(BELL SYSTEM 15E*"l 

114&40 ~- PI../~T£ , COPrHOLDER-

~?.', ~) 
C~============i··~:::JC.....---++lflflllll----1114Z' GUIDE, t.IHC ,, _;.JUI .. ,, 

94617 SPACCif --------t-----i': :; 
:' :: 

1.1!91 SC1r£W ------------1--~~= -=--=---------=----=--=-------=-----~ -=c-J $ 

· Lr<=Ci"!i -~----1 Zt91 WASHER, t.ocK 
- .!$98 MIT, lt'CX. 

115 700** COPYHOLDER ASSEMBLY- 6" ( NEW STYLE ) 

( BELl_ SYSTEM 141!'*) 

SEE PAGE 26 FOR OLD STYLE 

**"SEE CHART Cl'l PAGE D FOR FINISH SUFFIX 



l,ft:8 $CIKW 

-28-

10678 

Z/91 WAS#c~, J.OCI( r------------------.1-------------, 
JI.OI. Nlli, #EX 

115 709** COPYHOLDER ASSEMBLY- 12" (NEW STYLE) 

(BELL SYSTEM 15A"*) 

SEE PAGE 26 FOR OLD STYLE 

**SEE CHART ON PAGE 0 FOR FINISH SUFFIX 

2191 WASII~R, /.()CK 
M96 NII'J', #£X 



KIND OF KEYTOPS 

SET liUUSERS 

BELL SYSTEII 
ARRA:;GU:ENTS 

-29-

10679 

KEY TOPS 
SPRI::G CUSHION PNEm!AT!C 

(NO LONGER AVAILABLE) 

78932 78936 &2559 ~ ...J!._7~ ~ 
• A" • B" 11 0 11 

~ 
......-;;B.;----.. 
~ 

COl;J'O:;E;;T COUPO!IENT 

CELLULO ID 

88651 75851 56664 

"A" "E' •c• 

COEPO!;ENT 
DESCRH TI0N PART :iUJ.:BERS P ART rDMBERS FART i-iULt;:,ERS 

A - 78946 713946 78946 3054 3054 3054 72031 72031 72031 

B ? 78947 3055 I 72032 

B 5/8 78986 7!>986 72705 7270~ 75657 75657 

c : 73948 3056 I 72033 

c 1/8 78984 713984 71995 719~5 75655 75655 

D $ 78949 73949 75949 l 057 3057 3067 72034 72034 72034 

E 3 78950 75950 7&950 3P58 3058 345S 72035 72035 72035 

F ! 78951 3 ~59 72826 

F 1/4 75982 75982 \ 71053 7i053 75652 75652 

G & 78952 78952 78952 30€\o 3060 /5 o6o 72037 72037 72037 

H £ 78953 306\ 72038 

H * 7S951 \ 8255 7?852 

H STOP 82607 \ I s 2274 86530 

I 8 78954 78954 78954 3062 3062 3062 72039 72039 72039 

J I 78955 78955 3063 1\ 3063 _72827 ~2F>27 

J . 78993 I 75691 86531 

K ( 78956 3064 I 72041 

K 1/2 78988 789810 \270# 72707 72653 "Z5Q53 

L ) 78957 3065 \ I 72042 

L 3/4 78983 78983 ?~oM 71057 75 654 75654 

M 75955 78958 78958 3066 3 65 3066 72624 72824 72824 

N . 78959 3067 72830 

N 7/8 713987 78987 7h~6 72706 75658 75658 

0 9 78960 78960 78960 3068 f>oJr, 3065 _72042 _l204'i 7204'i 

p 0 78961 78961 78961 30 :59 ho6i 30 ~9 72046 72046 72046 

Q 1 78962 78962 76962 3070 3070\ 3070 72047 7'C.047 72047 

R 4 7S963 78963 75963 3071 3071~ 3071 _7204:<; 7?041". 72041'\ 

s BELL 789i'i0 78950 75980 8177 8177 8177 72825 72625 72825 

T 5 78964 78964 75964 3073 3073 3073 72050 72050 72050 

u 7 75965 78965 7S965 30741 3074 3074 72051 72051 72051 

v ; 78966 307~ \ 72052 

v 3/8 759S5 7S985 I 72704 i2704 75656 75656 

w 2 76967 78967 75967 30~ 3076 f076 72053 72053 72053 

X I 7G96S 76963 78968 3ofr_7 3077 "\077 72 054 72054 72054 

y 6 7S969 78969 7S969 347S 3078 3~7S 72055 72055 72055 

z • 78970 7f>970 759 70 :P79 3079 3oV9 72056 72056 72056 

\ 
LTRS 75973 759 73 789 73 l 082 3052 308t 72058 72058 72058 

FIGS 78972 759 72 75772 3081 3081 3osA 72057 72057 72057 

CAR RET 7E'>976 789 76 78976 3573 3573 3573\ 73151 73151 73151 

LI:N'E FEED 76975 789 78 78978 3578 3578 3578 \ 73152 73152 73152 

BLA~ 78971 789 71 789 71 3080 3080 30SO 72061 72061 72061 
' (Fj WHEN REPLACING A CELLULOID KEYTOP, IT IS NECESSARY TO REMOVE THE 55080 (t 

BEZEL (SEE PAGE l ), WHIG1 IN MANY CA:X:.~ t>EGOM<:5 uAiviAGEu. ii iS , iHEREFORE,_ -

RECOMMENDED THAT FOR EACH CELLULOID KEYTOP ORDERED. A 55080 BEZEL SHOJLD ALSO BE ORDERED. 

NOTE: SEE BULLETIN 11649 FOR ADDITIONAL IU~YTOPS. 

I 



Part 
Number 

83443 

83895 

84527 

84554 

87385 

87386 

91576 

99881 

104936 

Description 

-30-
1067B 

CABLES 

COUNTER (MOUNTED ON RIGHT) 

RESISTOR (RESISTANCE CABLE FOR 
110 VOLT OPERATION) 

KEYBOARD (WITH BREAK KEY) 

(WITH COUNTER CONTROL 
PERFORATOR CONTACTS MOUNTED ON 

PERFORATOR UNIT) 

RESISTOR STRAP (220 VOLT OPERATION) 

COUNTER RESISTOR (220 VOLT OPERATION) 

(WITH COUNTER CONTROL 
PERFORATOR CONTACTS MOUNTED ON 

PERFORATOR UNIT) 

PERFORATOR AND COUNTER (MOUNTED 
ON LEFT) 

KEYBOARD (WITH LINE TEST KEY) 

'-------'! PERF 

TRANSMITTER 

Wiring Diagram Number 

w 1424, 1513, 1616, 1627, 
.D.- 1711, 1779, 1782, 2392 

1424, 1616, 1627, 1782, 
W ·D. - 1986, 1995, 2143, 2269, 

2336, 2377, 2392, 2422 

W. D. - 1616, 1782, 2392 

W.O.- 1424, 1513, 1616 

W. D. - 1513, 1779 

W.O.- 1513, 1779 

W.O. - 1627, 1711, 1779, 1782 

W.O.- 1995, 2696 

1424, 1513, 16271 1711t 
w.o. -1779, 1986, 1995, 2143, 

2336, 2377, 2696 

120451 IDENTIFICATION PLATE (BELL SYSTEM) 

Use two 93597 screws to secure the plate. 



-31-
1067B 

MODIFICATION KITS FOR THE MODEL 15 PERFORATOR TRANSMITTER 

86192set of parts for converting Bell System keytop arrangement "C" to "B" (for use on 15-B 
perforator transmitter) consists of the following parts: 

78955 
78971 
78981 
91290 

Spring Cushion Keytop (J ') 
Spring Cushion Keytop (Blank) 
S;··ring Cushion Keytop (H #) 
Name Plate (15-B Keyboard) 

86193 set of parts for converting Bell System keytop arrangement "C" to "A" (for use on 15-A 
perforator transmitter) consists of the following parts: 

78947 
78948 
78951 
78953 
78955 
78956 
78957 
78959 
78966 
78971 
91289 

Spring Cushion Keytop ( B ? ) 
Spring Cushion Keytop ( C : ) 
Spring Cushion Keytop ( F I ) 
Spring Cushion Keytop ( H ) 
Spring Cushion Keytop ( J 1 

) 

Spring Cushion Keytop ( K ( ) 
Spring Cushion Keytop ( L ) ) 
Spring Cushion Keytop ( N, ) 
Spring Cushion Keytop ( V ; ) 
Spring Cushion Keytop ( Blank) 
Name Plate (15-A Keyboard) 

89069 set of parts, to hold universal bar depressed, consists of the following parts: 
(Refer to Spec. 5088S for installation instructions) 

89073 Extension 
80444 Screw 

2191 Lock Washer 
89070 Cutout Lever 
89071 Bushing 
7002 Washer 
1026 Screw 

89074 Stud-Eccentric 
2191 Lock Washer 
3598 Nut 

89072 Spring 
1163 Screw 
3640 Lock Washer 

91624 set of parts, to apply improved counter control mechanism, consi1ts of the following parts: 
(Refer to Spec. 5088S for installation instructions) 

91540 Counter Control Unit 1 
74986 Screw 2 
7002 Washer 2 
2191 Lock Washer 2 

91565 Shims 24 
91571 Counter Control Contacts Assem. 1 
7002 Washer 2 
2191 Lock Washer 2 
1038 Screw 2 

91575 Cover 1 
125011 Washer 2 

3640 Lock Washer 2 
110435 Nut 2 
85376 Key Lever Spring 4 
91554 Universal Bar 1 
91576 Cable 1 
75646 Drive Screw 4 



-32-

1067B 

MODIFICATION KITS (Continued) 

91625 set of parts to apply lower punch operating contacts and adjustable key pressure mechanism, 
consists of the following parts: 

(Refer to Spec, 5088S for installation instructions) 

91550 Contact Operating Lever 1 
91570 Punch Contact Assem, 1 
91564 Armature 1 
91543 Bracket 1 
81564 Adjusting Screw 1 
3598 Nut I 
2191 Lock Washer 1 

91544 Spring Adjusting Lever 1 
91548 Bushing 1 
85976 Spacer I 

1269 Screw 1 
3598 Nut 1 
2191 Lock Washer 1 

91545 Extension 1 
8543 Screw 1 
7002 Wash.er 1 
2191 Lock Washer 1 

91577 Spring I 
91547 Bracket 1 
91546 Adjusting Screw 1 

1169 Screw 1 
3598 Nut 1 
1161 Screw 2 
2191 Lock Washer 2 

91626 set of parts to apply two-piece armature lever and follow-through feature, consists of the 
following parts: 

(Refer to Spec. 50885 for installation instructions) 

89498 Armature Lever 1 
89499 Selector Finger Guide 1 

8543 Screw 4 
2191 Lock Washer 4 

89500 Punch- Small 1 
83362 Bearing Bracket 1 
91558 Selector Lever Guide 1 

1159 Screw 2 
125011 Washer 2 

3640 Lock Washer 2 
91559 Feed Punch Selector Lever 1 
84592 Shims 5 
83923 Bracket 1 

91627 set of parts to apply space mechanism with centrally located spacer key lever, consists of 

the following parts: 
(Refer to Spec, 5088S for installation instructions) 

88995 Post 2 
7002 Washer 2 

89493 Spacer Bar Loop 1 
89496 Shaft 1 

6746 Screw 2 
2191 Lock Washer 2 

91003 Repeat Space Extension 1 
80402 Screw 2 

3640 Lock Washer 2 
78075 Screw 2 



(91627 continued) 2191 
89495 
a9494 
89330 
83314 
83315 
83316 
83317 
83318 
83319 
83320 
83321 
83322 
83323 
83324 

-33-
10678 

MODIFICATION KITS (Continued) 

Lock Washer 
Spacer Bar - Short 
Spacer Key Lever 
Key Lever Spring - Spacer 
Selector Bar A-I 
Selector Sor A-2 
Selector Bar S-1 
Selector Bar S-2 
Selector Bar C-1 
Selector Bar C-2 
Selector Bar D-1 
Selector Bar D-2 
Selector Bar E-1 
Selector Bar E-2 
Selector Bar G-2 

2 
1 
1 
1 
I 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

91631 set of ports, to apply long spacer bar to perforator transmitters equipped with space 
mechanism having centrally located spacer key lever, consists of the following parts: 

(Refer to Spec. 5088S for installation instructions) 

91001 
91002 

Key Lever Spring - Spacer 
Spacer Bar - Long 

1 
. 1 

92167 set of parts for converting Sell System keytop arrangement "C" to "S" (for use on 15-E 
perforator transmitter) consists of the following parts: · 

78955 
78971 
78981 
92165 

Spring Cushion Keytop (J ') 
Spring Cushion Keytop (Blank) 
Spring Cushion Keytop (H #) 
Name Plate (15-E Perforator 

Transmitter) 

92168 set of parts for converting Sell System keytop arrangement "C" to "A" (for use on 15-D 
perforator transmitter) consists of the following parts: 

78947 
78948 
78951 
78953 
78955 
78956 
78957 
78959 
78966 
78971 
92164 

Spring Cushion Keytop (S ? ) 
Spring Cushion Keytop (C : ) 
Spring Cushion Keytop (F I ) 
Spring Cushion Keytop (H ) 
Spring Cushion Keytop (J 1 

) 

Spring Cushion Keytop (K ( ) 
Spring Cushion Keytop (L ) ) 
Spring Cushion Keytop (N 1 ) 

Spring Cushion Keytop (V ; ) 
Spring Cushion Keytop (Blank) 
Name Plate (15-D Perforator 

Transmitter) 

92231 set of spring cushion keytops -same as 82859 set of spring cushion keytops (see page 29) 
except does not include 78971 "blank" keytop. 

92828 set of parts, to apply adjustable feed punch selector lever and selector lever guide, consists 
of the following parts: 

(Refer to Spec. 5143S for installation instructions) 

83362 
91559 

1162 
3640 

84592 
91558 

Searing Bracket 
Feed Punch Selector Lever 
Screw 
Lock Washer 
Shims 
Selector Lever Guide 

iO 
1 



(92828 continued) 

-34-

1067B 

MODIFICATION KITS (Continued) 

1159 
3640 

125011 
83923 

Screw 
Lock Washer 
Washer 
Bracket 

2 
2 
2 
1 

92996 electric impulse counter assem. -with accessories (walnut), consists of the following parts: 

83437 Counter Mechanism Assem. 1 
83901 Dial Plate 1 

1163 Screw 4 
83926 Indicator 1 
73894 Screw 2 
83357 Counter Bracket 1 
81769 Pad- Felt 1 
81770 Bracket - Left 1 
81771 Bracket -Right 1 
6390 Screw 4 

2191 Lock Washer 4 
81772 Bushing - Rubber 2 

1012 Screw 2 
125012 Lamp Socket 1 
83441 Nipple 1 

125404 Lamp - Red (110 Volt) 1 
83378 Shield 1 

8543 Screw 2 
7002 Washer 2 
2191 Lock Washer 2 

83438 Counter Cover Assem. 1 
1169 Screw 2 
2191 Lock Washer 2 

83375 Counter Casting 1 
1223 Screw 2 
3438 Washer 2 
2382 Lock Washer 2 

83443 Cable 1 
83442 Cable Clamp - Long 1 
89354 Strap 1 

1268 Screw 2 
1245 Screw 2 

2382 Lock Washer 2 

94494 set of parts to reduce friction of the repeat space rod cutout, consists of the following parts: 
(Refer to Spec. 5175S for installation instructions)· 

94086 
125139 
94087 
94088 

Spacing Rod Bracket 
Screw 
Extension 
Spacing Rod 

99037 set of parts to provide improved operating margins for the punch unit, consists of the 
following parts: 

(Refer to Spec, 51725 for installation instructions) 

97635 Armature Lever 1 
97641 Armature 1 
84082 Screw 2 
97632 Bracket 1 
8543 Screw 2 
2191 Lock Washer 2 

97639 Spring Post 1 
73946 Thumb Nut 1 



-35-
1067B 

MODIFICATION KITS (Continued) 

(99037 continued) 3598 Nut 1 
74700 Spring 1 
97633 Feed Pawl Lever 1 

1215 Screw 1 
3598 Nut 1 
2191 Lock Washer 1 

97634 Feed Pawl 1 
97637 Eccentric 1 
86774 Screw 1 
97631 Adjusting Bracket 1 
7001 Washer 1 

98722 Screw 1 
3640 Lock Washer 1 
3599 Nut 1 
1179 Screw 1 

97638 Guide 1 
8543 Screw 2 
7002 Washer 2 
2191 Lock Wash,.r 2 

99985 Tape Stripper Plate 1 
97643 Backspace Lever 1 
97640 Spring Post 1 
45104 Spring 1 
97642 Leather Bumper 1 

1028 Screw 1 
90951 Lock Washer 1 
99987 Retaining Bracket 1 

1159 Screw 2 
3640 Lock Washer 2 

125011 Washer 2 
85936 Post 1 

8543 Screw 1 
2191 Lock Washer 1 
7002 Washer 1 

103531 Insulator 1 
103511 Screw 1 
70314 Washer 2 
78469 Foot-Rubber 1 

1169 Screw 1 

99879 set of parts to convert a type C -123 cover to a type C -136 cover for use when a type 
PEX-20 perforator transmitter. 

(Refer to Spec. 5282S for installation instructions) 

99873 
99882 

Cover 
Channei·Rubber 

99880 set of parts to convert a type PEX-14 perforator transmitter to a type PEX-20. 
(Refer to Spec. 5271S for installation instructions) 

97635 Armature Lever 1 
97641 Armature Assem. 1 
84082 Screw 2 
97632 Bracket 1 

8543 Screw 2 
2191 Lock Washer 2 

97639 Spring Post 1 
73946 Thumb Nut 1 
3598 Nut 1 

74700 c:~.:~~ 
""l""'"''t:f 

97633 Feed Pawl Lever 



-36-

1067B 

MODIFICATION KITS (Continued) 

(99880 continued) 1215 Shoulder 
3598 Nut 1 
2191 Lock Washer 1 

fJ7634 Feed Pawl 1 
fJ7637 Feed Pawl Eccentric 1 
86774 Screw 1 
fJ7631 Feed Pawl Adjusting Bracket 1 
7001 Washer 1 
1206 Screw 1 
3640 Lock Washer 1 
3599 Nut 1 
1179 Screw 1 

fJ7638 Feed Pawl Guide 1 
8543 Screw 2 
7002 Washer 2 
2191 Lock Washer 2 

99985 Tape Stripper Plate I 
f17643 Backspace Lever 1 
f17640 Shoulder Screw Spring Post I 
45104 Spring I 
fJ7642 Leather Bumper (Thin) I 

1028 Screw I 
90951 Lock Washer I 
99871 Counter Bracket I 
6811 Screw 2 
2191 Lock Washer 2 

90421 Spacer 2 
99872 Counter Lamp Bracket I 
80444 Screw 2 

2191 Lock Washer 2 
6810 Screw 2 
2669 Lock Washer 2 

99878 Clamp Bushing 2 
99881 Cable Comp. I 
94248 Cable Clamp 1 
92204 Cable Clamp 1 

I 187 Screw 1 
2669 Lock Washer I 

99987 Retainer Bracket I 
I 159 Screw 2 
3640 Lock Washer 2 

125011 Washer 2 
99988 Connecting Link 

Extension Assem. 
99989 Connecting Link 

Extension Assem. I 
125215 Screw 2 
90951 Lock Washer 2 

55005-c Washer 2 
94086 Bracket Assem. 1 

125139 Screw 1 
94087 Repeat Space 

Cutout Extension 1 
94088 Repeat Space Rod 1 

103386 Terminal Guard 1 
46042 Spacer 1 

1168 Screw 1 
1163 Screw 2 
3640 Lock Washer 3 



-37-
1067B 

MODIFICATION KITS (Continued) 

102896 set of parts to equip a perforator transmitter with positive action perforating feature, 
consists of the following parts: 

(Refer to Spec. 5134S for installation instructions) 

102883 Punch Contact and Latch Assem. 1 
102890 Armature 1 
102892 Screw - Adjusting 2 

3606 Nut 2 
2191 Lock Washer 2 

102893 Spring Plate 1 
7614 Spring 1 

102894 Spring Plate 1 
110437 Spring 1 
102895 Operating Lever 1 

2623 Spring 1 
99988 Link Extension Assem. 1 
99989 Link Extension Assem. 1 

125215 Screw 2 
55005-c Washer 2 

90951 Lock Washer 2 
102244 Nome Plate {15-J Perforator 

Transmitter) 
102245 Nome Plate {15-K Perforator 

Transmitter) 
102246 Nome Plate (15-L Perforator 

Transmitter) 

112008 set of ports to provide rapid feed-out of tape on Perforator-Transmitter 
(Refer to Spec. 5540S for installation instructions) 

125124 Screw (4-40 shoulder) 1 
110435 Nut 1 

1025 Stud, Eccentric 1 
1026 Screw (6-40 x 9/32 Fil) 2 
1051 Screw {4-40 x 1/2 Fil) 1 
1176 Screw (6-40 x 3/16 Fil) 1 
2191 Washer 1 Lock 4 
3598 Nut 1 
3599 Nut 1 
3606 Nut 2 
3640 Washer, Lock 2 
2605 Spring 1 

13681 Spacer 1 
76692 Screw (6-40 Shoulder) 1 
80342 Screw (6-40 x 23/64 Hex) 2 
82249 Shim 7 
85932 Keytop 1 
86079 Washer, Felt 2 
97393 Screw {6-40 Shoulder) 1 

100106 Screw (4-40 Shoulder, Eccentric) 1 
109152 Screw (4-40 x 11/64 Fil) 1 
112009 Bracket 1 
112011 Extension, Keylever 1 
112012 Keylever Assembly including: 

72539 Disc 1 
112069 Cable 
112105 Guard, Contact 
112106 Spacer 
112108 Brocket 
112116 lever; Detent 
112117 Lever 



-38-

1067B 

MODIFICATION KITS (Continued) 

112118 
112503 

112504 

Plate 
Contact Assembly Consisting of: 

1051 Screw (4-40 x l/2 Fil) 
41732 Plate 
41733 Insulator, Bakelite 
81726 Terminal 
82547 Insulator 1 Bakelite 
86955 Spring Assembly, Contact (short) 
86959 Bushing, Bakelite 

112010 Bracket 
112505 Spring Assembly, Contact (long) 

Contact Assembly consisting of: 1 
1051 Screw 

41732 Plate 
41733 Insulator, Bakelite 
76790 Bushing, Bakelite 
80334 Terminal 

1004.19 Stiffener 
112013 Bracket 
112111 Spring Assembly, Contact (long) 
112112 Spring Assembly, Contact (short) 

2 
1 
3 
2 
1 
1 
2 
1 
1 

2 
1 
4 
2 
2 
1 
I 
1 
I 

112570 set of parts to provide a cam pulsing contact assembly on perforator transmitter keyboards 
for 100 w.p.m. operation. 

(Refer to Spec. 5555S for installation instructions) 

84911 Contact Bracket 1 
112578 Backstop Plate 1 

1162 Screw 2 
3640 Lock Washer 2 

81564 Screw I 
2191 Lock Washer 1 
3606 Nut 1 

41732 Plate 1 
41733 Insulator 3 
80334 Terminal 2 

112572 Contact Spring-with points 1 
105940 Contact Stiffener 2 
112571 Contact Spring 1 
112128 Cam Follower Retainer 1 
112129 Cam Follower 1 
112127 Cam Follower Hinge 1 
82547 Insulator 1 
82444 Bushing-Bakelite 2 
74952 Scr~w 2 

112595 set of parts to provide operation of perforator transmitters at 100 w.p.m. (7 .42 unit 
transmission) 

(Refer to Spec, 551 OS for installation Instructions) 

111731 
112588 
112498 
112570 

Cam Sleeve Assembly 
Contact Mounting Assembly 
Screw 
Cam Pulsing Contact Assembly 

1 
1 
2 
1 

122264 set of parts to provide a repeat-character feature for the Model 15 perforator transmitter, 

(Refer to Spec, 5678S for installation Instructions) 

122266 
122267 
122268 

Lever, Repeat 
Bracket, Repeat Lever 
Extension, Repeat Lever 



-39-
1067B 

MODIFICATION KITS (Continued) 

122269 
122265 

2191 
6345 
8543 

74986 
75087 

123594 

Extension1 Repeat Space 
Nut 
Washer 1 Lock 
Nut 
Screw 
Screw 
Screw, Shoulder 
Spring, Torsion 

1 
1 
3 
1 
2 
2 
1 
1 

136141 set of parts to equip a Model 19 set with fan fold tape container. 
(Refer to Spec. 5903S for installation instructions) 

2191 Lock Washer 
3598 Nut 

139760 Spacing Block 
139762 Tape Tension Spring 
1397 63** Front Plate 
139764** Tape Container 
151637 Screw 
151657 Screw 

2 
2 
1 
1 
1 
1 
4 
2 

136128 set of parts to equip a Model 15 perforator transmitter for blinding selector magnets. 
(Refer to Spec. 5874S for installation instructions) 

1050 
1162 
2191 
3599 
3640 

27425 
90791 
93112 
98869 

104691 
104692 
104693 
104694 
104695 
104802 

Screw (6-40 x 7 /32) 
Screw (4-40 x 1/ 4) 
Lock Washer 
Nut 
Lock Washer 
Screw (2-56 x 5/32) 
Lock Washer 
Screw (4-40 x 7 /8) 
Spacer 
Contact Assembly 
Contact Operating Arm 
Lock Loop 
Receptacle and Cable Assembly 
Receptacle Bracket 
Adapter Bracket 

2 
2 
2 
4 
4 
2 
2 
2 
2 
1 
1 
1 
1 
1 
1 



Part 
Number 

191M 
194M 
200M 
1012 
1025 
1026 
1028 
1030 
]038 
1046 
1050 
1051 
1072 
1073 
1093 
1159 
1160 
1161 
1162 

1163 

1168 
1169 

1174 
1176 
1179 
1187 
1196 
1206 
1207 
1215 
1223 
1245 
1248 
1268 
1269 
1291 
1294 
1297 
2034 
2191 
2199 
2322 
2378 
2382 
2407 
2410 
2422 
2438 
2502 
2503 
2504 
2526 
2529 
2565 

2605 
2623 
2663 
2669 

-40-
1067B 

NUMERICAL INDEX 

Description and 
Page Number 

MagC~et - 19 Ohms 12 
Magnet - 500 Ohms 19 
Magnet- 76 Ohms 12 
Screw (6-40 Shoulder} 20, 34 
<itud 37 
Screw (6-40 x 3/8) 7, 11, 13,15, 16,31,37 
Screw (4-40 x 1/4) 12,13, 14, 16,18,35,36 
Screw (6-40 Shoulder) 21 1 23, 
Screw (6-40 x 9/32) 1,2,4,9,31 
Screw (6-40 Shoulder) 19 
Screw (4-40 x 1/2) 16,39 
Screw (4-40 x 1/2) 19,37,38 
Screw (6-40 Thumb) 21 
Screw (6-40 Thumb) 22 
Screw (8-32 x 7/16) 24 
Screw (4-40 x 3/8) 12, 14, 15,32,34,35 
Screw (6-40 x 5/16) 12,14,16, 19,23 
Screw (6-40 x 1/4) 12,13, 14, 15,19,32 
Screw (4-40 x 1/4) 10, 11, 12, 14, 19,21,24, 
33,38,39 
Screw (4-40 x 3/16) 1,7,9,19,20,24,31,34, 
36 
Screw (4-40 x 5/16) 1&, 19,36 
Screw (6-40 x 7/16) 1,9, 11,12,13, 14,15, 
16, 20,32, 34,35 
Screw (4-40 Shoulder) 11, 12,14 
Screw (6-40 x 3/16) 10,22,37 
Screw (6-40 x 5/8) 15, 25, 35, 36 
Screw (10-32 x 1/4) 1,3,4,12,13, 15,20,36 
Screw (6-40 Shoulder) 12,14 
Screw (4-40 x 9/16) 11,13, 15,16,36 
Screw (4-36 x 5/16 Flat Head) 25 
Screw (6-40 Shoulder) 14, 35,36 
Screw (10-32 x 1/2) 20,34 
Screw (10-32 x 1) 4,20,34 
Screw (6-40 x 1/2) 27 
Screw (.138-40 5/16) 4,6,20,28,34 
Screw (6-40 x 1/2) 12,13, 14, 15,19,32 
Screw (6-32 x 3/ 4) 26, 27 
Screw (4-36 )( 1/2) 26, 27 
Screw (6-40 x 2-7/16) 61 18 
Washer 7, 18,23 
Lock Washer 1 to 16, 18 to 28, 31 to 39 
Nut (7 / 16-32 Hex) 7 
Lock Washer 18 
Spacer Key Lever 3 
Lock Washer 12, 14, 34 
Lock Washer 7 
Tape Guide Spring 13, 15 
Lock Washer 11, 13, 15 
Washer, 12,14 
Mounting Strip 7 
Cover PI ate 7 
Insulator 7 
Collar 7 
Bushing -Bakelite 7 
Key Lever Spring 1 

Spring 37 
Spring 7, 12,14,37 
Buffer -Rubber 1,4 
Lock Washer, 1,3,4,9,12,13,14,15,20,221 

25,27,36 

Part 
Number 

2836 
2922 
3438 
3595 
3598 

3599 

3604 
3606 

3639 
3640 

3646 
3650 
3778 
4810 
4881 
5475 
5740 
6345 
6390 
6746 

6805 
6807 
6810 
6811 
6814 
6942 
7001 
7002 

7032 
7037 
7318 
7334 
7339 
7372 
7373 
7377 
7378 
7381 
7382 
7383 
7385 
7386 
7387 
7389 
7391 
7409 
7482 
7614 
7618 
7965 
8097 
8254 
8330 
8449 
8513 
8514 

Description and 
Page Number 

Spring 11 
Nut (3/16-24 Square) 4 
Washer 6,9, 12, 14, 18,20,21,34 
Nut (1/ 4-32 Hex) 18 
Nut (6-40 Hex) 1,4,7, 12,13, 14, 15,21,23, 
24, 25,27, 28,31,32,34,35,36,37,39 
Nut (4-40 Hex) 3,7,11 to 161 19,34,35,361 

37139 
Nut (5/32-40 Hex) 12, 14 
Nut (6-40 Hex), 1,31 16,261 27,28,36,37, 
38 
Lock Washer 4, 20 
Lock Washer, 1,3,7,9 to 161 18,19,21,23, 
24,26,27, 31 to39 
Lock Washer 6, 181 24 
Washer- Bross 13, 16, 
Resistor - 20 Ohms 3 
Oil Wick -Felt 71 16 
Siffener 7 
Nut (3/16-40 Hex) 19 
Screw (2-56 x 1/4) 11, 17, 
Nut (6-32 Hex) 221 371 39 
Screw (6-40 x 3/16) 20,33,34 
Screw (6-40 x 5/16) 1,2,3,4,6,7,9,10,11, 
32 
Screw (6-40 Shoulder) 7 
Screw (6-40 x 3/16 Set) 31 12,14 
Screw (10-32 x 3/8) 20,22,35,36 
Screw (6-40 x 5/8) 71 12, 14, 20,35, 36 
Screw (6-40 Pilot) 6,7 
Screw (4-40 x 9/32 Eccentric) 7 
Washer 14,34,35 
Washer 1,2,4,5,6,7, 9 to 13, 15,16,20,21, 
23, 24,25, 31 to 36 
Pawl 7 
Spacer 25 
Contact Lever 7 
Post 1 
Cam Sleeve 7 
Bearing 7 
Bushing 7 
Lock Loop 7 
Lock Loop Roller 7 
Contact Mounting Assembly 7 
Bracket - Front 7 
Oiler 7 
Bracket - Rear 7 
Post 7 
Brace 7 
Clutch - Driving 7 
Clutch - Driven 
Clutch Lever 7 
Key Lever 1 
Spring 36,37 
Spring 19 
Spring 12, 13,14,15 
Cam Sleeve 7 
Cable Clamp 1 
Washer 1,14, 19,25 
Collar 3 
Message Line Guide Assembly 26 
Stop Plate 26 



Part 
Number 

8515 
8539 
8543 

8686 
8896 
8990 
9177 
9178 
9182 
9209 
9210 

13681 
35551 
36273 
41663 
41720 
41732 
41733 
45104 
46042 
55005C 
55080 
70314 
70319 
70324 
70497 
70529 
70834 
71073 
71161 
71266 
72031 

thru 
72035 
72037 

thru 
72039 
72041 
72042 
72045 

thru 
72048 
72050 

thru 
72058 
72061 
72472 
72501 
72539 
72592 
72635 
72643 
72824 

thru 
72827 
72830 
72983 
72984 
73151 
73152 
73482 

-41-
1067B 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Filler' Block 26 
Screw (6-40 x 1/2) 4,5,7,8, 10, 13, 15,18 
Screw (6-40 x 1/4) 1,5,12, 13,14, 15, 16, 
20,25,32,33,34,35,36,37 
Filler- Wood 26 
Shim 7 
Pod Retainer 21 
Contact Stop 7 
Contact Spring 7 
Shaft 7 
Key Lever 1 
Key Lever 1 
Spring Post 12 
Screw (1 0-32 x 3/8) 25 
Washer 1,7 
Washer 7,8, 10 
Contact Spring 8 
Clamp Plate 8,9,11,13,15,16,19,36,37,38 
Insulator 8,9,11,13,14,15,16,19,36,37,38 
Spring 14,35,36 
Spacer 19,36 
Washer 14,35,36 
Bezel 1, 
Washer 4, 16,19,35,37 
Upstop - Leather 4 
Bearing 1 
Nut (5/16-32 Hex) 27 
Stiffener 19 
Copyholder 26 
Washer 11 
Bushing 7 
Washer 27 
Keytop 29 

Keytop 29 

Keytop 29 
Keytop 29 
Keytop 29 

Keytop 29 

Keytop 29 
Shim 1 
Shaft 1 
Disk 36 
Bracket 26 
Shim 19 
Screw (6-40 x • 375 Shoulder) 3 
Keytop 29 

Keytop 29 
Key Lever 1 
Key Lever 1 
Keytop 29 
Keytop 29 
Stud 13,15 

Part 
Number 

73640 
73894 
73946 
74001 
74014 
74059 
74064 
74525 
74529 
74569 
74589 
74594 
74595 
74613 
74635 
74637 
74638 
74673 
74674 
74691 
74692 
74696 
74697** 
74700 
74751 
74759 
74762 
74792 
74793 
74794 
74795 
74797 
74798 
74805 
74808 
74825** 
74831 
74837 
74891 
74892 
74894 
74917 
74952 
74964 
74965 
74986 
75087 
75120 
75121 
75437 
75477 
75606 
75607 
75646 
75652 

thru 
75658 
75750 
75851 
75852 
76099 
76117 

Description and 
Page Number 

Brocket (w/Rod} 26 
Screw (6-40 x 1/8 Set} 19,20,24,34 
Nut (6-40 Thumb) 14, 34,35 
Shaft 7 
Screw (10-32 x 3/4) 12,14 
Screw (6-40 x 7 /32) 1 0 
Gear- 26 T 7 
Screw (1/ 4-32 Thumb} 1 
Brocket 1, 2 
Terminal Block 1 
Terminal Block Assembly 
Retaining Ring 1 
Gear- 24 T 7 
Screw (4-40 x 1/ 4) 7, 19 
Fastening Strip 22 
Spring - Door 21 
Glass 22 
Tearing Edge 22 
Nut (6-40 Special) 22 
Resistor - 1600 Ohms 6 
Spring Post 12,14 
Copyholder 26 
Copyholder Extension 28 
Spring 14,35 
Trip-off Pawl 1 
Strip-Felt 21 
Key Lever 1 
Message Line Guide Assembly 26 
Message l.i ne Guide 26, 27,28 
Copyholder Assembly 26 
Stop Plate 26,27 
Bracket (with Rod) 26 
Screw (6-40 x 31/64) 9, 11 
Screw (10-32 x 3/4) 4, 13,15 
Bushing 7 
Paper Slot Strip 21, 24 
Copyholder Assembly 26 
Copyholder 26 
Shim 1,7 
Shim 1 
Name Plate 22 
Pad Retainer 21 
Screw (4-40 x 5/8) 8, 11, 38 
Contact Spring 19 
Bushing - Bakelite 11, 16 
Screw (6-40 x 13/32) 1,6,39 
Screw (6-32 Shoulder) 25,39 
Wearing Strip 17 
Shedder 17 
Line Test Key 1,2 
Resistor - 350 Ohms 3 
Spring 7 
Washer 7 
Drive Screw 31 
Key top 

Washer -Bakelite 6 
Set of Keytops 29 
Keytop 29 
Washer 12, 14,21 
Terminal Block A55embly 13,16 



Part 
Number 

76246 
76382 
76461 
76692 
76800 
77040 
77362 
77698 
77775 
77876 
77983 
77984 
77986 
78011 
78075 
78281 
78469 
78550 
78551 
78552 
78553 
78596 
78713 
78720 
78723 
78724 
78725 
78726 
78727 
78728 
78729 
78732 
78733 
78734 
78735 
78736 
78740 
78741 
78742 
78743 
78744 
78745 
78746 
78747 
78748 
78755 
78758 
78932 
78936 
78946 
78947 
78948 
78949 
78950 
78951 
78952 
78953 
78954 
78955 
78956 
78957 
78958 

-42-
1067B 

NUMERICAL INDEX (Continued} 

Description and 
Page Number 

Bushing- Bakelite 11, 13,15 
Contact Spring 8 
Washer 21 
Bushing - Bakelite 19, 38 
Spring 11 
Contact Spring 19 
Resistor - 350 Ohms 9 
Bolt 4 
Copyholder 26 
Post 1 
Feed Punch - Small 17 
Guide Plate 17 
Wearing Strip 17 
Condenser - 1 M. F. 4 
Screw (6-40 Shoulder) 1,32 
Name Plate (Brass) 22 
Foot- Rubber 16, 19,20,24,35 
"Y" Lever Guide 5 
Shaft 5 
Retainer 5 
Selector Bar Guide 5 
Washer - Spring 7 
Frame Assembly 19 
Ratchet 19 
Eccentric 19 
Feed Pawl 19 
Latch Pawl 19 
Release Latch 19 
Latch Bracket 19 
Bracket 19 
Armature 19 
Feed Pawl Bracket 19 
Release Lever 19 
Contact Cam 19 
Contact Lever 19 
Bracket 19 
Spring 19 
Spring 19 
Clamp 19 
Dash pot C y I i nder 19 
Piston 19 
Cap 19 
Screw (3/16-40 x 3/8 Special) 19 
Plug 19 
Spring 19 
Insulator 19 
Contact Assembly 19 
Set of Keytops 29 
Set of Keytops 29 
Keytop 29 
Keytop 29,31,33 
Keytop 29,31,33 
Keytop 29 
Keytop 29 
Keytop 29,31,33 
Keytop 29 
Keytop 29,31,33 
Keytop 29 
Keytop 29,31,33 
Keytop 29,31,33 
Keytop 29,31,33 
Keytop 29,31,33 

Part 
Number 

78959 
78960 

thru 
78956 
78966 
78967 
78970 
78971 
78972 
78973 
78976 
78978 
78980 
78981 
78982 

thru 
78988 
78993 
80334 
80342 
80392 
80402 
80444 
80471 
80508 
80706 
80869** 
80870** 
80875 
80876 
80985 
80986 
81433 
81501 
81514 
81515 
81516 
81524 
81530 
81531 
81532 
81553 
81564 
81591 
81593 
81596 
81597 
81599 
81601 
81603 
81605 
81609 
81638 
81657 
81717 
81721 
81724 
81726 
81727 
81734 
81749 
81755 

Description and 
Page Number 

Keytop 29,31,33 
Keytop 29,31,33 

Keytop 29,31,33 
Keytop 29,31,33 
Keytop 29 
Keytop 29,31,33 
Keytop 29 
Keytop 29 
Keytop 29 
Keytop 29 
Keytop 29 
Keytop 29,31,33 
Keytop 29 

Keytop 29 
Keytop 29 
Terminal 19,36,37,38 
Screw (6-40 x 23/64) 1,7,37 
Spring 3 
Screw (4-40 x 15/32) 1,32 
Screw (6-40 x 1/4) 7,20,31,36 
Spring 7 
Screw (4-40 x 7 /8) 11 
Set Screw 13, 15 
Glass Rail- Right 21,24 
Glass R.Jil- Left 21,24 
Stop Arm - Rear 21 
Fastening Strip 21,24 
Screw (4-40 x 1/4) 21,22 
Lock Washer 21,22 
Shim 4,6 
Magnet Core 14 
Guide Plate 17 
Punch Holder, 17 
Armature 11 
Selector Finger 12,14 
Screw (1/4-32 Special) 18 
Screw (1/4-32 Special) 18 
Bumper - Leather 18 
Feed Pawl 12, 13 
Screw (6-40 x 3/8 Special) 13,14,38 
Armature Lever 11 
Armature Shaft 13, 15 
Screw {1 0-32 x 1-3/8) 12, 14 
Bracket 13, 15 
Eccentric 12 
Silencer -Felt 12, 14 
Tape Knife 12,14 
Chad Chute Cover 13,14 
Terminal Shield 12,14 
Collar 13,15 
Shim 13,15 
Contact Bracket 11 
Contact Spring 9 
Contact Spring 11 
Terminal 8, 11, 13, 15,16,38 
Counter Control Contacts Assembly 11 
Clamp Plate 23 
Cable Clamp 1 
Resistor - 200 Ohms 4 



Part 
Number 

81764 
81765 
81766 
81769 
81770 
81771 
81772 
81792 
81793 
81796 
81797 
81825 
81836 
82249 
82279 
82231 
82332** 
82392 
82399 
82401 
82402 
82403 
82404 
thru 

82406 
82408 

thru 
82410 
82411 
82412 
82413 
82414 
82415 
82425 
82440 
82444 
82547 
82559 
82607 
82626 
82702 
82713 
82720 
82725 
82726 
82727 
82728 
82729 
82769 
82859 
82866 
82930 
83302 
83303 
83305 
83307 

thru 
83312 
B33i4 
thru 

83324 
83325 

-43-
1067B 

Description and 
Page Number 

NUMERICAL INDEX (Continued) 

Part Description and 
Page Number 

Counter Cover Glass 20 
Counter Cover Pad - Felt 20 
Counter Cover Retaining Ring 20 
Pad - Felt 20,34 
Bracket - Left 20,34 
Bracket - Right 20,34 
Bushing - Rubber 20,34 
Punch Block 17 
Guide and Die Plates 17 
Punch Block 17 
Guide and Die Plates 17 
Condenser - 1/100 MF 10 
Washer - Bakelite 7 
Slim 37 
Clip 25 
Guide 25 
Line Test Key Door 22, 24 
Shim 13,15 
Pad - Right Side 21 
Pad - Lower Right 21 
Pad - Rear - Upper 21 
Pad -Front 21 
Retaining Spring 21 

Retaining Spring 21 

Hinge Bracket 21 
Hinge Bracket 21 
Stop Arm - Front 21 
Detent Knob 21 
Cover Detent Spring 21 
Glass- 6-1/4" High 21 
Screw (6-40 x 7/16) I 
Bushing- Bakelite 8,38 
Insulator 8,9, 16,38 
Busning -Bakelite 9, 11 
Keytop 29 
Resistor - 20 Ohms 9 
Screw (6-40 x 9/32 19 
Screw (4-40 x 9/32 Special) 19 
Screw (6-40 x 1/4 Set) 19 
Spring 12 
Spring 12 
Spring 12, 14 
Name Plate (Brass) 22 
Name Plate (Brass) 22 
Strap 3 
Set of Keytops 29 
Resistor - 4500 Ohms 6 
Contact Spring 9 
Key Lever Guide 1 
Spring Plate 4 
Selector Bar Bracket 5 
Connecting Link 5 

Seiector ~or 5, 33 

Selector Bar 5, 33 

Number 

83326 
83330 
83332 
83333 
83334 

thru 
83337 
83338 
83341 
83342 
83343 
83345 
83346 
83348 
83349 
83351 
83353 
83354 
83355 
83356 
83357 
83361 
83362 
83363 
83364 
83365 
83366 
83367 
83369 
83370 
83372 
83374 
83375 
83376 
83377 
83378 
83379 
83381 
83382 
83384 
83385 
83386 
83390 
83392** 
83394** 
83408 
83421 
83424 
83427 
83428** 
83434 
83436 
83437 
83438 
83441 
83442 
83443 
83537 
035i2** 
83854 
83885 
83895 

Selector Bar 5 
Universal Bar 6 
Bracket - Left 6 
Bracket - Right 
Key Lever 1 

Shaft 4 
Spacer Bar Loop 3 
Slide Bar 6 
Spacing Rod 7 
Bracket 1 
Operating Lever 7 
Extension 7 
Detent Bracket 7 
Plate 9 
Condenser Cover 4 
Spacing Rod Bracket 7 
Washer - Fib~e 4 
Bracket 4 
Counter Bracket 20,34 
Link Extension 12,14 
Bearing Bracket 12, 14, 32,33 
Selector Lever # 1, 12, 14 
Selector Lever #2 and #5, 12, 14 
Selector Lever #3 and #4, 12,14 
Feed Punch Selector Lever 11 
Counter Contacts Operating Lever 11 
Insulator 3 
Extension 12, 13,15 
Tape Stripper Plate 12 
Locking Lever 1 
Counter Casting 34 
Bearing Rod 12, 14 
Name Plate (Bra55) 22 
Shield 34 
Cover 9 
Shaft 3 
Post 3 
Back Space Pawl 12, 14 
Back Space Cam 12 
Back Space Lever 12 
Tape Tens ion Spring 25 
Tape Reel Container 25 
Tape Reel Cover 25 
Screw (4-40 x 3/16) 1,28 
Pad - left Side 21 
Tape Guide 23 
Glass 23 
Glass Rail 22,23 
Channel - Rubber 23 
Bracket 23 
Counter Mechanism Assembly 19, 34 
Counter Cover Assembly 34 
Nipple 34 
Cable Clamp 20,34 
Cable - Counter 30,34 
Connecting Link "H" 5 
Paper Guide Plaie 21,24 
Insulating Cloth 4 
Nut (6-32 Hex) 21 
Cable - Resistor 30 



Part 
Number 

83901 
83919 
83921 
83922 
83923 
83924 
83926 
82954 
84041 
84053** 
84082 
84466 
84527 
84554 
84575 
84592 
84663 
84665 
84674 
84675 
84700 
84701 
84702 
84703 
84757 
84758 
84763 
84892 
84903 
84904 
84911 
84912 
84923 
84924 
84990 
85098 
85376 
85384 
85932 
85936 
85976 
86192 
86193 
86468 
86531 
86630 
86631 
86634 
86664 
86774 
86865 
86919 
86920 
86955 
86959 
87385 
87386 
87387 
87388 
87477 
87636 
87936 

-44-
1067B 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Dial Plate 19,20,24,34 
Shim 5 
Perforator Brocket 12, 13 
Roller 13 
Brocket 13,32,34 
Roller Fork 13 
Indicator 19,20,24,34 
Bushing 8, 9 
Lamp -Red 20 
Perforator Unit Cover 23 
Screw (6-40 x 13/32) 12, 13, 14,15,34,35 
Break Key 1, 2 
Cable - Keyboard 30 
Coble - Perforator 30 
Spring 23 
Shim 14,32,33 
Bracket 9 
Bushing- Bakelite 9 
Contact Spring 11 
Contact Spring 9, 11 
Punch Contacts Operating Lever 11 
Contact Lever 11 
Contact Bracket 11 
Bracket 11 
Punch Contacts Assembly 11 
Spring 12,14 
Clamp Plate 11 
Stiffener 9, 11 
Contact Spring 9 
Perforator Control Contacts Assembly 9 
Contact Bracket 71 8,38 
Extension - Bakelite 11 
Spring -Rear 8 
Spring -Front 8 
Screw(. 138-40 x 1/4) 
Spacer Bar 3 
Key Lever Spring 1,31 
Bushing 12, 13, 14,15 
Keytop 37 
Post 16,35 
Spacer 12, 14,32 
Set of Parts 31 
Set of Parts 31 
Screw (1/ 4-32 Special) 18 
Screw {6-40 Shoulder) 23 
Keytop 29 
Keytop 29 
Stiffener 8 
Set of Keytops 29 
Screw (6.,-40 Shoulder) 14,35,36 
Chad Chite 13,15 
Lock Plate 12,14 
Star Wheel 12, 14 
Contact Spring Assembly 38 
Bushing 38 
Strap - 4" Long 4, 30 
Cable - Counter Resistor 30 
Resistor Bracket 18 
Resistor Guard 18 
Resistor - 1000 Ohms 18 
Screw {2-56 x 3/16) 22 
Bracket 26 

Port 
Number 

87937 
87938 
87979** 
87980** 
88651 
88876 
88877 
88995 
89069 

89070 
89071 
89072 
89073 
89074 
89086 
89087 
89088 
89089 
89330 
89354 
89486 
89492 
89493 
89494 
89495 
89496 
89497 
89498 
89499 
89500 
89504 
89535 
89896 
89897 
89917 
89963 
89969 
89974 
90177 
90260 
90421 
90438 
90791 
90951 
91001 
91002 
91003 
91114 
91120 
91205 
91210 
91211 
91289 
91290 
91540 
91540 
91544 
91545 
91546 
91547 
91548 

Description and 
Page Number 

Bracket {With Rod) 26 
Bracket {With Rod) 26 
Lid-Top 24 
Lid-Rear 24 
Set of Keytops 29 
Lacing - Brown 21,22 
Lacing -Block 21,22 
Post 1,32 
Set of Parts to Hold Universal Bar Depressed 
31 
Cut-out Lever 7,31 
Bushing 7,31 
Spring 1,31 
Extension 7,31 
Stud - Eccentric 7,31 
Tape Reel 25 
Core 25 
Filler -Wood 25 
Tape Retainer 25 
Spring 1,33 
Strap 4,20,34 
Stiffener 11 
Screw (1/ 4-32 Special) 18 
Spacer Bar Loop 1, 32 
Spacer Key Lever 1, 33 
Spacer Bar - Short 1, 33 
Shaft 1,32 
Extension -Bakelite 11 
Armature Lever 12, 13,32 
Selector Finger Guide 13,14,32 
Feed Punch - Small 17,32 
Punch Block 17 
Foot - Feft 22 
Oil Cup 7 
Nut (10-32 Hex) 7 
Screw (4-40 Eccentric) 7 
Eccentric 12,14 
Washer - Bakelite 18 
Cam Pulsing Contacts Assembly 8 
Punch Contacts Assembly 11 
Spring 7 
Spacer - Rear 20,35 
Button - Felt 7 
Lock Washer 39 
Lock Washer 14, 18,19,35,36,37 
Spring 1, 33 
Spacer Bar - Long 1,33 
Repeat Space Extension 11 32 
Punch Block (Assem.) -Advanced Feed 17 
Spring 1,7 
Detent Assembly 12,14 
Copyholder Assembly 26 
Copyholder 26 
Name Plate 31 
Name Plate 31 
Couni·er Control Unit 6,31 
Bracket 12, 14, 32 
Spring Adjusting Lever 12,14,32 
Extension J.O, 12, 14,32 
Screw (10-32 Shoulder) 12,14,32 
Bracket 13,15,32 
Bushing 12, 14,32 



Part 
Number 

91550 
91554 
91555 
91556 
91558 
91559 
91562 
91564 
91565 
91568 
91570 
91571 
91573 
91574 
91575 
91576 
91577 
91621 
91624 
91625 
91626 

91627 

91631 

91727 
91733 
91734 
91751 
91752 
92164 
92165 
92167 

92168 

92170 
92177** 
92204 
92216 
92222 
92224 
92225 
92231 
92243 
92291 
92505 
92511 
92521** 
92522** 
92534 
92631 
92744 
92828 

92996 
93112 
93141 

-45-
1067B 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Contact Operating Lever 12,14,32 
Universal Bar 6,31 
Contact Bracket 13, 15 
Contact Lever 12, 13, 14, 15 
Selector Lever Guide 12,14,32,33 
Feed Punch Selector Lever 12,14,32,33 
Screw (1 0-32 x 2-l/2) 9 
Armature 32 
Shim 4,6,31 
Contact Spring 9 
Punch Contact Assembly 13,15,32 
Counter Control Contacts Assembly 9,31 
Contact Spring 9 
Bracket 9 
Cover 9,31 
Cable -''Perforator 30,31 
Spring 12,14,32 
Window 22 
Set of Parts 31 
Set of Parts Key Pressure Mechanism 32 
Set of Parts to Apply Two-Piece Armature 
Lever and Follow-Through Feature 32 
Set of Parts to Apply Space Mechanism with 
Centrally Located Key Lever 32 
Set of Parts to Apply Long Spacer Bar to 
Perforator Transmitter Equipped with Space 
Meehan ism Having Centra II y Located Spacer 
Key Lever 33 
Name Plate 1 
F i Iter Bracket 10 
F i Iter Bracket 1 0 
Copyholder 26 
Copyholder Assembly 26 
Name Plate 33 
Name Plate 33 
Set of Parts for Converting Bell System 
Keytop Arrangement "C" to "B" (For Use on 
15-E Perforator Transmitter) 33 
Set of Parts for Converting Bell System Keytop 
Arrangement "C" to "A" 33 
F i Iter Bracket 7, 1 0 
Shield 20 
Cable Clamp 20,36 
Filter Assembly 10 
Filter Unit Assembly 10 
Filter Unit Assembly 10 
Filter Unit Assembly 10 
Set of Keytops 33 
Filter Assembly 10 
Capacitor 10 
Shielding Tube 10 
Roller 7 
Counter Casting 20 
Counter Cover 20 
Line Test Key 1,2 
Bushing 16 
Terminal 10 
Set of Parts to Apply Adjustable Feed 
Funeh $A1Aetnr lever and Select()r lever 
Guide 33 
Electric Impulse Counter Assembly 34 
Screw (4-40 x 7 /8) 39 
Screw (6-40 x 7 /32) 10 

Part 
Number 

93743** 
94086 
94087 
94088 
94248 
94249 
94494 

94617 
95936 
95960 
96281Y 
96871 
96872 
96883 
97393 
98841 
98869 
97631 
97632 
97633 
97634 
97635 
97636 
97637 
97638 
97639 
97640 
97641 
97642 
97643 
98722 
98832 
98841 
99037 
99871 
99872 
99873 
99876 
99878 
99879 
99880 
99881 
99882 
99947 
99985 
99987 
99988 
99989 

100106 
100326 
100419 
101275 
101276 
101456 
101476 
101492** 
101592 
101868 
101879 
101884 
102009 
102047 

Description and 
Page Number 

Lid-Front 24 
Spec i ng Rod Bracket 7,34, 36 
Extension 7,34,36 
Spacing Rod 7,34,36 
Cable Clamp 1,3,4,36 
Cable Clamp 4 
Set of Parts to Reduce Friction of the Repeat 
Space Rod Cut-Out 34 
Copyholder Spacer 26, 27 
Choke Coil 10 
Tape Gauge 18 
Wire 10 
Detent Lever 12, 14 
Roller 12,14 
Terminal 1 
Screw (6-40 Shoulder) 37 
Perforator Bracket 13, 14,15 
Spacer 39 
Adjusting Bracket 14,35,36 
Bracket 14,34,35 
Feed Pmwl Lever 14,35 
Feed Pawl 14,35,36 
Armature Lever 15, 34, 35 
Tape Stripper Plate 14 
Eccentric 14,35, 36 
Guide 14,35, 36 
Spring Post 14,34,35 
Spring Post 14,35,36 
Armature 12, 13, 14,15,34,35 
Bumper - Leather 18, 35,36 
Backspacer Lever 14,35,36 
Screw (4-40 x 5/8) 35 
Screw (4-40 x 11/16) 8 
Perforator Bracket 13, 14, 15 
Set of Parts 34 
Counter Bracket 20, 36 
Lamp Bracket 20, 35 
Cover 35 
Backspacer 23 
Clamp Bushing 20,36 
Set of Parts 35 
Set of Parts 35 
Cable - Perforator and Counter 30, 36 
Channel -Rubber 23,35 
Tool 18 
Tape Stripper Plate 14,35,36 
Retaining Bracket 14,35, 36 
Link Extension- Upper 14,36,37 
Link Extension- Lower 14,36,37 
Screw (4-40 Shoulder) 37 
Screw (6-40 x 9/32) 5 
Stiffener 38 
Copyholder Assembly 26 
Copyholder Assembly 26 
Screw (6-32 x 9/32) 1 
Strip - Felt 22,23 
Tape Reel Bracket 22 
Set of Keytops 36 
r-~ .. 1.-I..Jb. "··--1.1 .. ?~ 
"'""""'1"'1''""'~'""· r"'_ ........... , .. ...., 

Name Plate 22 
Name Plate 22 
Name Plate Assembly 22 
Screw (6-32 x 3/ 4) 26 



-46-
1067B 

NUMERICAL INDEX (Continued) 

Part 
Number 

102048 
102127 
102236 
102244 
102245 
102246 
102446 
102721** 
102763 
102883 
102884 
102885 
102886 
102887 
102888 
102889 
102890 
102892 
102893 
102894 
102895 
102896 
102897 
103386 
103511 
103531 
103551 
104572 
104691 
104692 
104693 
104694 
104695 
104749 
104807 
104828 
104857 
104858 
104859 
104860 
104861 
104863 
104865** 
104867 
104868 
104936 
104990 
105021 
105024 . 
105026 
105244 
105912 
105940 
106938 
106994 

106995 

107112 

Description and 
Page Number 

Screw (4-36 x 1/2) 26 
Screw (2-56 x 3/16) 22 
Screw (2-56 x 1/ 4) 22 
Nome Plate 37 
Nome Plate 37 
Nome Plate 37 
Copyholder Assembly 26 
Form Shelf 22 
Screw - Block Nickel 26 
Punch Contact and Latch Assembly 6, 37 
Contact Brocket 16 
Latch Brocket 16 
Latch Lever 16 
Brocket 16 
Anti-Chatter Lever 16 
Screw (4-40 Special) 16 
Armature 16,37 
Screw (6-40 x 13/32) 16,37 
Spring Plate 16,37 
Spring Plate 16,37 
Operating Lever 14,16,37 
Set of Ports 37 
Stiffener 16 
Terminal Guard 19,36 
Screw {6-40 Shoulder) 16,35 
Insulator 16,35 
Set of Ports 16 
Stop Brocket 24 
Contact Assembly 39 
Arm 39 
Lock Loop 39 
Coble Assembly 39 
Brocket 39 
Blocking Plate 7 
Washer 19 
Screw (4-40 x 15/64) 20,24 
Brocket 27 
Plate 27 
Post 27 
Post 27 
Washer - Cup 27 
Nut - Wing 27 
Perforator and Counter Unit Cover 23,24 
Clomp 23,24 
Glass 23,24 
Keyboard Cable 30 
Glass 24 
Copyholder 26 
Pad - Felt 23,24 
Copyholder 26 
Bracket 27 
Cock Washer 20 
Contact Stiffiner 38 
Set of Parts 2 
Set of Parts for Converting 89974 Cam 
Pulsing Contacts from Old Style to New 
Style Assembly 8 
Set of Parts for Converting 89974 Cam 
Pulsing Contacts from Old Style to New 
Style Assembly 8 
Shim 7 

1 07303** Range Finder Door 24 
107485 Screw {6-40 Eccentric) 7 

Port 
Number 

109152 
109889 
110434 
110435 
110437 
110682 
110683 
110730 
110733 
110753 
110901 
110920 
110921 
110974 
111017 
111020 
111022 
111262 
111329 
111731 
111970 
112008 
112009 
112010 
112011 
112012 
112013 
112069 
112105 
112106 
112108 
112111 
112112 
112116 
112117 
112118 
112127 
112128 
112129 
112498 
112503 
112504 
112505 
112549 
112570 
112571 
112572 
112578 
112588 
112595 
112626 
112627 
112634 
112644 
112646 
112670 
114240** 
114749 
115700** 
115709** 
115723** 
115726** 
115763** 

Description and 
Page Number 

Screw (4-40 x 11/ 64) 37 
Screw (3-56 x 1/ 4) 2 
Screw (4-40 x 3/16) 13, 15,18 
Nut 7,9, 19,21,24,31,37 
Spring 11,16,37 
Feed Roll 13, 15 
Feed Roll 13, 15 
Guide Plate 17 
Punch Block 17 
Screw (4-40 Special) 9 
Retractor Plate 17 
Guide Rod 27 
Guide Rod 28 
Spring 13,15 
Screw {6-40 x 5/16) 23 
Punch Block 17 
Punch Block 17 
Bracket 2 
Line Guide 27 
Cam Sleeve Assembly 37 
Cam Key 2 
Set of Parts 37 
Bracket 37 
Bracket 38 
Extension 37,38 
Key lever Assembly 37,38 
Bracket 38 
Cable 37 
Guard 37 
Spacer 37 
Bracket 37 
Contact Spring Assembly 38 
Contact Spring Assembly 38 
Lever 37 
Lever 38 
Plate 38 
Cam Follower Hinge 8,38 
Cam Follower Retainer 8,38 
Cam Follower 38 
Screw (6-40 x 3/ 4) 38 
Contact Assembly 38 
Contact Assembly 38 
Contact Spring Assembly 38 
Set of Parts 2 
Set of Parts 38 
Contact Spring 38 
Contact Spring - With Points 38 
Backstop Plate 38 
Contact Mounting Assembly 38 
Set of Parts 38 
Nut 9,22,25,27 
Nut 22 
Spring 7 
Punch Block 17 
Punch Block 17 
Line Test Key 2 
Copyholder Plate 27 
Cable 2 
Copyholder Assembly 27 
Copyholder Assembly 28 
Form Accumulating Shelf Assembly 22 
Tape Reel and Container Assembly 25 
Perforator Unit Cover Assembly 23 



-47-
10676 

NUMERICAL INDEX (Continued) 

Port Description and Port Description and 
Number Page Number Number Page Number 

115939 Journal 12,14 125112 Screw (2-56 x 1/8) 5 

117079** Glass Roil - Right 22 125124 Screw (4-40 Shoulder) 19,21,37 

117080** Glass Rei I - Left 22 125126 Screw (2-56 x 9/32) 13, 15 

117370 Cover Handle 24 125137 Screw (10-32 x 1/2) 3 
117406 Contact Spring 11, 13, 15, 16 125139 Screw (4-40 x 1/B) 7, 10,34,36 

117407 Contact Spring 11, 13, 15,16 125143 Screw - Nickel 26,28 

117447** Retaining Plate 1 125168 Screw (6-40 x 1/ 4) 5 

117715** Keyboard Base 1,4 125176 Screw (3-56 Pilot) 19 

117750** Perforator and Counter Unit Cover 125211 Screw 4, 13, 15 
Assembly 23 125215 Screw (4-40 x 3/16) 14,36,37 

117907** Shield 22 125229 Nut 1,23,25 

117931** Brocket 22 125235 Nut 23,24,26, 27 

118485** Cover Plate 22,24 125262 Spring 17 

118526** Counter Cover Assembly 20 125404 Lamp - Red - 110V 20,34 

118905 Spring 16 125418 Spring Post 12 

119639** Plug Button 24 125420 Shedder Guide 17 

120451 Name Plate 28 125421 Dowel 17 

120498 Retainer Card 24 125422 Dowel 17 

120594 Cam Follower - Rear 8 125493 Code Punch - Large 17 

120595 Cam Follower - Front 8 125683 Eccentric 12, 14 

120882 Conta:t Spring 11 125949 Screw (0-80 x 1/8) 19 

121244 Cable Clamp 12, 13,15 126775 Nut 20 

121995 Tape Tension Lever 13,15 126776 Lamp Socket 20 

122264 Set of Parts 38 136092** Copyholder Assembly 27 

122265 Nut 39 136128 Set of Parts 39 

122266 Repeat Lever 38 136141 Set of Parts 39 

122267 Repeat Lever Bracket 38 138803** Copyholder 27 

122268 Repeat Lever Extension 38 139760 Spacing Block 39 

122269 Repeat Space Extension 39 139762 Tape Tension Spring 39 

123594 Spring 39 139763** Front Plate 39 

123955 Screw (4-40 Shoulder) 19 139764** Tape Container 39 

124975 Back Spacer 23 151618 Screw (6-40 x 7/ 16) 13, 15 

125011 Washer 3,9,12,13,14,15,19,20,24,31, 151637 Screw (4-40 x 1/ 4) 39 

32,34,35,36 151657 Screw ·(6-40 x 1/4) 39 

125012 Lamp Socket 34 151688 Screw (4-40 x 5/8) 15 

125015 Washer 16,22 




